(@emko

Test Report

REP018372B

Product Wireless Module

Name and address of the Cisco Systems Norway AS

applicant Philip Pedersens vei 1
1366 Lysaker, NORWAY

Name and address of the Cisco Systems, Inc.

manufacturer 170 West Tasman Drive

San Jose, CA 95134, USA

Model LBEESXV2EA

Trademark CISCO

Additional information Bluetooth LE, Bluetooth Classic, WiFi6 E
Tested according to Parts of FCC Part 15.407

Parts of Industry Canada RSS-247, Issue 3

Licence-Exempt Local Area Network (LE-LAN) Devices

Unlicensed National Information Infrastructure Devices (U-NII)

Order number PRJ0039024
Tested in period 2023-09-19 to 2023-10-03
Issue date 2023-12-08
Name and address of the @
testing laboratory Nemko \o\"“\";"vf,b
SN~
Nemko Scandinavia AS CAB Number: M O
Instituttveien 6 FCC: NO0001 "4///%\?' NORWEGIAN
2007 Kijeller, Norway ISED: NO0470 K ’fl\\ 0 AC(;REE?_IBA;EON
T Y L4
www.nemko.com ISED No: 2040D-1
An accredited technical test executed under the Nor  wegian accreditation scheme
N
e
T Ve IS v

Prepared by [Frode Sveinsen]

Approved by [Jan G Eriksen]

This report was originally distributed electronically with digital signatures. For more information, please contact Nemko Scandinavia AS.

Nemko Group
Nemko Scandinavia AS, Instituttveien 6, 2007 Kjeller, Norway
TEL +47 22 96 03 30 EmAL info@nemko.com

Template version: C

nemko.com/no




TEST REPORT

FCC Part 15.407

N em ko REP0183728
FCC ID: LDKXV2EA2797

IC: 2461N-XV2EA2797

Revision history

Revision | Date Comment Sign
A 2023-11-28 First Edition FS
B 2023-12-08 Corrected some cal dates FS

GENERAL REMARKS

This report applies only to the sample(s) tested. It is the manufacturer's responsibility to ensure the additional production units of this
product are manufactured with identical electrical and mechanical components. The manufacturer is solely responsible for any
modifications that could result in non-compliance with the relevant regulations.

This report shall not be reproduced except in full without the written approval of Nemko.

Any use which a third party makes of this report, or any reliance on or decisions to be made based on it, are the responsibility of such
third parties. Nemko Group accepts no responsibility for damage suffered by any third party as a result of decisions made or actions
based on this report.

Opinions expressed within this report regarding general assessments and qualifications for PASS or FAIL to the standards limits and
requirements, are not part of the current accreditation. Neither are opinions expressed regarding model variants covered by the testing
of this report.

CALIBRATION

All instruments used in the tests given in this test report are calibrated and traceable to national or international standards. Between
calibrations all test set-ups are controlled and verified on a regular basis by periodic checks to ensure, with 95% confidence, that the
instruments remain within the calibrated levels.

MEASUREMENT UNCERTAINTY

Measurement uncertainties are calculated or considered for all instruments and instrument set-ups used during these tests. Uncertainty
figures are found in a separate clause in this report.
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1 INFORMATION

TEST REPORT

FCC Part 15.407
REP018372B

FCC ID: LDKXV2EA2797
IC: 2461N-XV2EA2797

1.1 Test Item
Name Cisco
Model LBEE5SXV2EA
FCC ID LDKXV2EA2797
ISED ID 2461N-XV2EA2797

Serial number

Hardware identity and/or version 1]0
Software identity and/or version 11.11
1121
1.1.1.2
1122
Frequency Ranges U-NII'1: 5180 — 5240 MHz: 4 channels

U-NII 2A : 5260 — 5320 MHz: 4 channels
U-NII 2C : 5500 — 5700 MHz: 11 channels
U-NII 3: 5745 — 5825 MHz: 5 channels

Operating Modes

B02.11a

802.11n (20/40 MHz BW)
802.11ac (20/40/80 MHz BW)
802.11ax (20/40/80 MHz BW)

Type of Modulation

Digital (OFDM - Orthogonal frequ  ency-division multiplexing)

Conducted Output Power

5180 — 5240 MHz: 63 mW

5260 — 5320 MHz: 62 mW
5500 — 5700 MHz: 61 mW
5745 — 5825 MHz: 63 mW

Antenna Connector nternal U-FL
Number of Antennas P

Antenna Diversity Supported Yles

Smart Antennas Supported MIMO

TPC Supported

Not implemented. Not required when EI  RP is below 500 mW

DFS Supported

No, EUT is a Client Device without Ra  dar Detection

Ad-hoc Mode

EUT does not support Ad-hoc Mode in DFS Bands*

Hotspot Mode

EUT does not support Hotspot Mode inD  FS Bands*

Power Supply

Powered from Host

Antennas

Antenna 1: Amphenol Model OCF605-15-000-R
Antenna 2: Amphenol Model OCF606-15-000-R

*If the EUT supports Ad-hoc or Hotspot mode in the DFS Bands, it is to be considered a Master Device

Description of Test Item

The tested EUT is a module with WiFi and Bluetooth.

This report covers additional tests for use with the specified antennas.

All radiated tests were performed with the module installed in host model TTC60-36.

1.2 Test Engineer

Frode Sveinsen

Jorn Gustavsen (Power Line Conducted)
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FCC Part 15.407
Nemko
FCC ID: LDKXV2EA2797

IC: 2461N-XV2EA2797

1.3 Hosts Used During Testing

Name Cisco
Model No. TTC60-35
TTC60-36
Serial number TTC60-35: WZS2731L008

TTC60-36: WZS2731MOON

Hardware identity and/or version DV1

Software identity and/or version CE 11.9.0/s01845 -2.58.0.0

Antenna Connector nternal U-FL
Power Supply Mains (120V 60Hz AC)
Rating TTC60-35: 100-240V ac 50/60Hz 3.0-1.5A

TTC60-36: 100-240V ac 50/60Hz 4.0-2.0A

1.4 Normal test conditions
Temperature: 20-24°C
Relative humidity: 20 - 50 %
Normal test voltage: 120 V 60 Hz

The values are the limit registered during the test period.

1.5 Antenna Requirement
Is the antenna detachable? [ Yes X No
If detachable, is the antenna connector non-standar d? [ Yes X No

Type of antenna connector: Internal U-FL

1.6 Worst-Case Configuration

Radiated Emissions and Power Line Conducted Emissions were performed with the EUT set to transmit at the channel with the highest
output power as worst-case scenario.

1.7 EUT Operating Modes

Description of operating modes | Continuous TX, 5 GHz 802.11a/n/ac/ax 20/40/80 MHz Mode

1.8 Power Levels

Default Power Levels were used for all tests.

1.9 Comments
The measurements were done with the EUT powered by 120 V AC. It was checked that power variations between 85% and 115% did
not have any influence on the measurements.

MIMO measurements were performed with the EUT transmitting in MIMO mode on both antennas (PO and P1). When measuring
radiated the direction was locked and the maximum position was found.

Measurements in SISO mode was performed on PO when measuring at the antenna connector, and on both antennas when measuring
radiated.
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TEST REPORT
FCC Part 15.407

REP018372B

FCC ID: LDKXV2EA2797
IC: 2461N-XV2EA2797

2 TEST REPORT SUMMARY

2.1 General

The tests were performed to demonstrate compliance with FCC CFR 47 Part 15, paragraph 15.407 and ISED RSS-247 Issue 3.

Tests were performed in accordance with ANSI C63.4-2014 and ANSI C63.10-2013.

Radiated tests were performed in a semi-anechoic chamber at measuring distances of 1m and 3m.

[J New Submission

X Production Unit

X Class Il Permissive Change

[ Pre-production Unit

NIl Equipment Code

[ Family Listing

2.2 Test Summary

Name of test FCC Part 15 RSS-247 Issue 3 Result
reference RSS-GEN Issue 5
reference
Supply Voltage Variations 15.31(e) 6.11 (RSS-GEN) Complies
Antenna Requirement 15.203 6.8 (RSS-GEN) Complies
Power Line Conducted Emission 15.107(a) 7.2 /8.8 (RSS-GEN) Complies
15.207(a)
Maximum Output Power 15.407(a) 6.2 Complies*
Power Spectral Density 15.407(a) 6.2 Complies*
Emission Bandwidth 15.407(a)(2) 6.2 Complies*
Unwanted Emissions 15.407(b) 6.2 Complies
Discontinuation of Transmission 15.407(c) 6.3 N/T?
6 dB Bandwidth 15.407(e) 6.2.4 Complies*
Transmit Power Control 15.407(h) 6.2.3 N/A2
Dynamic Frequency Selection 15.407(h) 6.3 Complies*
Radiated Emissions 15.205 7.3 (RSS-GEN) Complies
15.209 8.9 (RSS-GEN)

*Covered by SGS Test report No. TERF2211002259ER an d TERF2211002260ER

! See manufacturers declaration.

2 Transmit Power Control is not required when Max EIRP is below 500 mW.
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3 TEST RESULTS

3.1

FCC Part 15.207
ISED RSS-GEN Issue 5, Clause 7.2/ 8.8

Power Line Conducted Emissions

Measurement procedure:
Test Results: Complies
Measurement Data: 120V 60Hz, See attached plots.

Highest measured value (L1 and N)

ANSI C63.4-2014 using 50  pH/50 ohms LISN.

TEST REPORT
FCC Part 15.407

REP018372B

FCC ID: LDKXV2EA2797
IC: 2461N-XV2EA2797

Freauency in Hz

Preview Result 2-AVG
CFR 47 FCC Pt 15 Class B QP
* Final_Result QPK

Final_Result

Preview Result 1-PK+
CFR 47 FCC Pt 15 Class B AV

CAV

Frequency QuasiPeak CAverage Limit Margin Meas. Time Bandwidth Line Filter Corr.
(MHz) (dBuv) (dBuv) (dBuv) (dB) (ms) (kHz) (dB)
0.154000 - 36.04 55.78 19.74 15000.0 9.000 | L1 OFF 9.7
0.154000 44.31 - 65.78 21.47 15000.0 9.000 | L1 OFF 9.7
0.286000 37.46 - 60.64 23.18 15000.0 9.000 | L1 OFF 9.7
0.290000 - 33.79 50.52 16.74 15000.0 9.000 | L1 OFF 9.7
0.670000 - 34.72 46.00 11.28 15000.0 9.000 | N OFF 9.6
0.670000 36.33 - 56.00 19.67 15000.0 9.000 | N OFF 9.6
5.690000 44.92 - 60.00 15.08 15000.0 9.000 | L1 OFF 9.8
5.798000 48.89 - 60.00 11.11 15000.0 9.000 | L1 OFF 9.8
5.798000 - 47.84 50.00 2.16 15000.0 9.000 | L1 OFF 9.8
6.510000 39.81 - 60.00 20.19 15000.0 9.000 | N OFF 9.6
14.234000 36.09 - 60.00 23.91 15000.0 9.000 | N OFF 9.7
Full Spectrum
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3.2 Unwanted Emissions

FCC 15.407 (b)

ISED RSS-247, Issue 3, clause 6.2
Measurement procedure: ANSI C63.10-2013 Clause 12. 7

Test Results: Complies
Measurement Data:

Band Edge Emissions:

TEST REPORT

FCC Part 15.407
REP018372B

FCC ID: LDKXV2EA2797
IC: 2461N-XV2EA2797

Band Edge Measured Values (dBm/MHz e.i.r.p.)
Frequency (MHz) 802.11a 802.11n/ac/ax HT20 | 802.11n/ac/ax HT40 802.11ac/ax HT80
5150 <-27 <-27 <-27 <-27
5350 <-27 <-27 <-27 <-27
5470 <-27 <-27 <-27 <-27
5725 <-27 <-27 <-27 <-27
5650 <-40 <-40 <-40 <-40
5700 <-45 <-45 <-45 <-45
5875 < -45 <-45 < -45 < -45
5925 <-40 <-40 <-40 <-40

Band Edge Measurement were performed radiated. EIRP values were calculated from field strength using the method in KDB 412172

DO1.

The tested equipment is for indoor use only, no band-edge requirements apply at 5250 MHz.

Limits:

Operating Frequency band

Limit for Emissions Outside Operating Frequency Ban d

5150 — 5250 MHz

-27 dBm/MHz e.i.r.p.

5250 — 5350 MHz

-27 dBm/MHz e.i.r.p.

5470 — 5725 MHz

-27 dBm/MHz e.i.r.p.

5725 — 5825 MHz

See FCC 15.407(b)(4)(i) or 15.407(b)(4)(ii)

Devices operating in the 5.25-5.35 GHz band that generate emissions in the 5.15-5.25 GHz band must meet all applicable technical requirements for
operation in the 5.15-5.25 GHz band (including indoor use) or alternatively meet an out-of-band emission EIRP limit of -27 dBm/MHz in the 5.15-5.25 GHz

band.

Nemko Scandinavia AS

Page 7 (51)



Cjemko

TEST REPORT

FCC Part 15.407
REP018372B

FCC ID: LDKXV2EA2797
IC: 2461N-XV2EA2797

MultiView * Spectrum

Ref Level 117.00 d8uv/m © RBW 1 MHz
© At 1008 SWT 1.01ms ® VBW 3MHz Mode Sweep
TOF "3115FCC"

Multiview * Spectrum

Ref Level 117.00 dByv/m © RBW 1 Mz
© At 10d8 SWT 1.01ms® VBW 3MHz Mode Sweep
TDF "3145FCCT

nit Ch MI1] 109.70 dBpv/m| FCCLSPimit Chefk " PAS: MI[1]
Line _UNJT_PK 5l1777700 Gz Line _UNJT_PK 8 PASS >
g 2 - 110 5 -
U FeiTSPR 7 m2(1] [57.20 dByv/m| EHE T ;‘i»/ T s M2[1] [61.57 dByv/m|
51495000 G slas07000 Gz
100 sy 100
1 /
i / i
0 %
/ \ / \
w ! e
/ T P »M‘v
j"‘my -
. \ - ]
n
i " -
PR e,
/ oy,
- - o
&0 i - 50
VT T,
A oty A oo s w B T S T
w0 “
w0 2
20 coy 20 o
EF 5.15 GHz. 1001 pts 10.0 MHz, Span 100.0 MHz [CF 5.35 GHz 1001 pts 10.0 MHz, Span 100.0 MHz

Measuring... [l

Band Edge 5150 MHz, ch036, 802.11a 6Mb, Radiated, M ax

- 20230919
<= 20630

Measuring...

Band Edge 5350 MHz, ch064, 802.11a 6Mb, Radiated, M ax

MultivView = Spectrum

Ref Level 117.00 dBuv/m © RBW 1 MHz

MultiView =  Spectrum

Ref Level 117.00 dBV/m © RBW 1 Mz

- Att 10dB  SWT 1.0l ms ® VBW 3MHz Mode Sweep ® Att 10dB SWT 1.01ms @ VBW 3MHz Mode Sweep
TDF “3115FCC" TDF "3115FCC"
Limit Chetk PASS M1[1] 107.79 dBuV/m FeCLsRimit Chefk P!“ M1[1] 107.48 dBpv/m|
110 s “UNILPK PAss s 51782700 GHz] 110 i =ML PK brs 512179300 GHz)
TS A | v2T1] [56.35 dov/ml R LT v, VoL [50.71 dvyv/m
T 5150000 0 GHz | J«"" hY 5[3518000 GHz|
100 day 100 doy
i
J
E f \ 20 dap i
r( | / |
w0 i \ o
ot w
| \ oo M,
] \ iy
e
o 3 T isH e & W'Vl m
A ot dotn),. . \
aghafise F T [ o s w i A i sbadi]
w0 «
0 s
S =
crsisoiz 001 pis 0.0 M, Span 100.0 Mz cFsasaiE 1001 pis 0.0 Mz Span 100.0 Mz

Measuring..

Band Edge 5150 MHz, ch036, 802.11n MCSO0, Radiated, Max

- 2023:09-19
(LI e

Measuring...

Band Edge 5350 MHz, ch064, 802.11n MCSO0, Radiated, Max

Multiview * Spectrum

Ref Level 117.00 d8uv/m © RBW 1 MHz
1008 SWT 1.01ms ® VBW 3MHz Mode Sweep
TOF "3115FCC"

Multiview * Spectrum

Ref Level 117.00 dByv/m © RBW 1 Mz

© At 10d8 SWT 1.01ms ® VBW 3 MHz
TDF "3145FCCT

Mode Sweep

it MI[1] 107.90 dBpv/m| FECLSPimit Chetk PAS:
L = _PK M1 5/1785700 GHz, Line UNI 1. PASS 51320 130 0 GHz]
104 - 110 .
I FCqTSPR A V211 [56.67 dsuv/m BT FC et PASS M2[1] [55.10 dBuv/m|
P 51488000 i S b 10000 GHz
100 deu 100
w / \ ® / N
o / . |
] \ / |
[z [ \ N /
NP / \M s My
e s el a0 !
g g e
i [ RN NUr R YT " B L T | R APRY L UPTRVR TR WARVIN ey
0 «
E 2
S 20 day
EF 5.15 GHz. 1001 pts 10.0 MHz, Span 100.0 MHz [CF 5.35 GHz 1001 pts 10.0 MHz, Span 100.0 MHz
. 20250010 -, 20230910
Measuring... NNNNNENEN oL AR (i = Thazess

Band Edge 5150 MHz, ch036, 802.11n MCS8 MIMO, Radia ted, Max

Band Edge 5350 MHz, ch064, 802.11n MCS8 MIMO, Radia ted, Max

MultiView * Spectrum

Ref Level 117.00 duv/m
© At
3115FCC

© RBW 1 MHz

1008 SWT 1.01ms ® VBW 3MHz Mode Sweep

Multiview * Spectrum
Ref Level 117.00 dByv/m
© At 10d8

TOF "3115FCCT
FCCLSPimit Chefk MI1[1] 105.67 dByv/m|

© RBW 1 Mz

SWT 1.01ms ® VBW 3MHz  Mode Sweep

it Chetk MIL1] 107.04 dBpv/m
Line _UNJT_PK PASS 511806700 GHz) Line _UNJT_PK PASS 3204300 GHz,
104 - ik 5 1o - b . 3
LU FCOTSPR RS g 2111 [54:38 dBuv/m e ST ir s M2[1] [56.42 dByv/m|
/‘Ww-w W5, 148 600 0 GHzZ T (TP 513507000 GHz
100 dBpv/r - 100
w0 / T a® / |
/ \ / \\
J
w0 ) @ ﬂ 1
s i b R T, ~,
w iy L . L.
= ——l - - 1
T i,
y e et gar s Aw b " LTy LTV R PRI PRV TR
w0 w
s s
S =
crsisciz 001 pis 0.0 Mz, Span 100.0 Mz cFsasaiE 1001 pis 0.0 Mz

Measuring..

- 20220919
e

Band Edge 5150 MHz, ch036, 802.11ax MCSO0 SISO, Radi ated, Max

Measuring...

Band Edge 5350 MHz, ch064, 802.11ax MCSO0 SISO, Radi ated, Max

Nemko Scandinavia AS

Page 8 (51)




Cjemko

TEST REPORT

FCC Part 15.407
REP018372B

FCC ID: LDKXV2EA2797
IC: 2461N-XV2EA2797

MultiView * Spectrum -

Ref Level 117.00 d8uv/m © RBW 1 MHz
© At 1008 SWT 1.01ms ® VBW 3MHz Mode Sweep
TOF "3115FCC"

nit Ch:
Line _UNJT_PK
10 SO FTYTSPR

MI[1] dBpv/m|
1753700 GHz]

|57.:31 dBuv/m|

A IR A e

I

Multiview * Spectrum -

Ref Level 117.00 dByv/m © RBW 1 Mz

© At 1008 SWT 1.01ms ® VBW 3MHz Mode Sweep

TOF "3 15FCC

FCCLEPiit Chefk PAS MI[1] 107.87 dByv/m|
Line _UN{T_PK i PASS 20430 0 Gz,

110 I T TUTSPR ¥ PASS

M2[1] [54.38 dByv/m|

A
A ATAY AT 55506000 Gtz
¥

120 s 100
] \
s 0 i |
o \ @ / \
\\ * i “M L,
i pe p
v A
e N W WA
60 s I S/ 60 v
W w oMl T Vi

ol " il o " A8 ot - ), "

w0 “

s 2

20 do 20 dop
EF 5.15 GHz 1001 pts 10.0 MHz, Span 100.0 MHz [CF 5.35 GHz. 1001 pts 10.0 MHz, Span 100.0 MHz

i -, 2023:09-19

Measuring... [l 16:25:49

Band Edge 5150 MHz, ch036, 802.11ax MCSO MIMO, Radi ated, Max

Measuring...

Band Edge 5350 MHz, ch064, 802.11ax MCSO MIMO, Radi ated, Max

MultivView = Spectrum -

Ref Level 117.00 dBuv/m © RBW 1 MHz

MultiView =  Spectrum -

Ref Level 117.00 dBV/m © RBW 1 Mz

- Att 10dB  SWT 1,01 ms ® VBW 3MHz Mode Sweep ® Att 10dB SWT 1.01ms @ VBW 3MHz Mode Sweep
TDF "3115FCC" TDF "3115FCC"
Limit Chetk PSS MIL1] 112,29 dgyv/m el Chelkc PSS MIL1] 115,82 dByv/mi
Line _UNII_PK PASS X Line UNJL_RK ™V, PASS -
221730 GHz ) - 277670 Gz
o A 110 as
e FodTSPR PAS [ m2[1]| [57.62 dBpv/m HHE e fPR PAsE M2[1] [54.76 dBpv/m|
/ 4 [5.149 400 GHz| \ [5.365 380 GHz,
100 deys ! 100 deys
\\
w |
{ \ B
w
W Won, i
o i b
[Loni_p M/'“'j\’ L iy T ,\/
Latut” W,
o e gt " " _
A
I o z
st sl A i A v . At o o, . z Ao
“ “
0 0
© »
s s o To0Tpts 20.0M%, Span200.0MFZ cFsasaE TooT pis 200V, Span 7000z
Mossurog.. WM 2230919 [ T

Band Edge 5150 MHz, ch044, 802.11a 6Mb, Radiated, M ax

Band Edge 5350 MHz, ch056, 802.11a 6Mb, Radiated, M ax

Multiview * Spectrum -

Ref Level 117.00 d8uv/m © RBW 1 MHz
1008 SWT 1.01ms ® VBW 3MHz Mode Sweep
TOF "3115FCC"

nit

ML 110.03 dBpv/m

v l5.221 130 Gz
o M2[1], [54.79 dBuv/m|
\ [5.146 000 GHz|

Line _UNJT_PK
10 SO FTYTSPR

100 a1

Multiview * Spectrum -

Ref Level 117.00 dByv/m © RBW 1 Mz
© At 10d8 SWT 1.01ms® VBW 3MHz Mode Sweep
TDF "3145FCCT

FCCLSPimit Chelk

Line U
110 d = 5 o

L FegERR M2[1] [54:31 dBuv/m

\ 5371780 GHz

e

[70

/
UL 'MIAWM Yoy
¥

e

R
IS e
e i g bl st A

N b bty

L e

[CF5.15Grz 1001 pts 20.0 MHz, Span 200.0 MHz

-, 20230019
LU = 12:00:30

Measuring... [l

Band Edge 5150 MHz, ch044, 802.11n MCSO0, Radiated, Max

20 dy
[CF5.35 GHz

1001 pts 20.0 MHz Span 200.0 MHz

Measuring...

Band Edge 5350 MHz, ch056, 802.11n MCSO0, Radiated, Max

MultiView * Spectrum -
Ref Level 117.00 dBu\v/m ® RBW 1 MHz
o A 1008 SWT 101 ms @ VBW 3MHz Mode Sweep

Multiview * Spectrum -

Ref Level 117.00 dByv/m © RBW 1 Mz
© At 10d8 SWT 1.01ms ® VBW 3MHz Mode Sweep

- s
e ) | e G
e oE T PR R hE B

ol = S Y : :

O TFoqToPR PAsS #7201 [53.71 dBuv/m) e TFoaT Ty PAsS M2[1] [54.32 dBpV/m
N | S
— \

frccrsee |
J !
w0 ar” ",
e AR o W’“w ) M

SRR R N e - (L P i, e M
w0 “
El »
= =
CF5.15GHz T001 pis 20,0 MHz, Span 200.0 Mz cFs 356z T00T pis 20.0 M,

Measuring...  NNNNENEER = 20230919 Measuring...

Taaeis0

Band Edge 5150 MHz, ch044, 802.11n MCS8 MIMO, Radia ted, Max

Band Edge 5350 MHz, ch056, 802.11n MCS8 MIMO, Radia ted, Max

Nemko Scandinavia AS

Page 9 (51)




@mko

TEST REPORT

FCC Part 15.407
REP018372B

FCC ID: LDKXV2EA2797
IC: 2461N-XV2EA2797

Multiview * Spectrum -

Ref Level 117.00 d8uv/m © RBW 1 MHz

© At
TOF "3115FCC"

Line _UNJI_I
10 SO FTYTSPR

100 a1

Multiview * Spectrum -

Ref Level 117.00 dByv/m © RBW 1 Mz

108 SWT 101 ms ® VBW 3MHz Mode Swesp © At 1008 SWT 1.01ms ® VBW 3MHz Mode Sweep
TOF "3 15FCC
nit Ch MIL1] 109.92 dByv/m FeGLSPimit Cheflc PAS: MI[1]

UNI_PK ls.220% Line UNJT_PK " [

£ 220530 Ghiz - Y l5.280 470 Gz,
e 110 ey e 2

by AMNMZL I 53,26 dBuv/m| ["v"’ = M2[1] [54.23 dBuV/m

5129620 GHz| 5.358 190 GHz|

- f ‘

[

i ‘

| \

[rod t 5
S J \ i
@ bt M My AJH
i R W‘,M“ M2
" o “hathn 1
5 vt WA Do A A bt bogr s sl - ey w M ATl SN SN PP b bt A A M oA A,
w0 “
w0 2
20 coy 20 o
EF 5.15 GHz. 1001 pts 20.0 MHz, Span 200.0 MHz [CF 5.35 GHz 1001 pts 20.0 MHz, Span 200.0 MHz

-, 20230019
LU} = 16:45:51

Measuring... [l

Band Edge 5150 MHz, ch044, 802.11ax MCSO0 SISO, Radi ated, Max

Measuring...

Band Edge 5350 MHz, ch056, 802.11ax MCSO SISO, Radi ated, Max

MultivView = Spectrum -

Ref Level 117.00 dBuv/m © RBW 1 MHz

MultiView =  Spectrum -

Ref Level 117.00 dBV/m © RBW 1 Mz

® Att 10dB  SWT 1.0l ms ® VBW 3MHz Mode Sweep ® Att 10dB  SWT 1.01ms ® VBW 3M-Hz Mode Sweep
TDF “3115FCC" TDF "3115FCC"
Limit Chetk PASS MA[1] 109,84 dBuv/m) e — . PASS MLLL] 109.99 dBuV,/mi
Line _UNJI_PK PASS S Line UNJI PK ') PASS
219930 Gz ; 3 280470 Gz
w9 sl =redrari TS 0T o 0 e eI TASS a
AV VM?W\ |54.20 dBpv/m) /%ﬂ W\f M2[1] [53.64 dBpv/m
l5.145 600 GHz| \ I5:379 570 GHz|
100 day | 100 ey |

v b oy e
Lo 1 Leomprsrniopubton o " b, i e . v R Y
P w
» 2
» »
CFs.IsaE 00T pts Z0oME, Span 200.0 Mz cFsasaiE 1001 pis F00 VI, Span 200.0 Mtz

Moasuring... NENNNNENE . 2033099

Band Edge 5150 MHz, ch044, 802.11ax MCSO MIMO, Radi ated, Max

veasuring... NENNNNEN - 7%

Band Edge 5350 MHz, ch056, 802.11ax MCSO MIMO, Radi ated, Max

Multiview ~ Spectrum -

Ref Level 117.00 d8uv/m © RBW 1 MHz
1008 SWT 1.01ms ® VBW 3MHz Mode Sweep
TOF "3115FCC"

Multiview * Spectrum -

Ref Level 117.00 dByv/m © RBW 1 Mz
10d8 SWT L01ms VBW 3MHz Mode Sweep

it MI[1] 107.05 dBpv/m| 12 dBv/m
L K
—UNJL 5018080 Gz 258000 GHz,
104 -
U FeiTSPR M2[1) 457,41 dBuv/m| o M1[1] 106.33 dBuV/m|
P 5/46920T0 GHz P i 517019200 Giz,
100 gey/ - 100
/ A / \
e B y \\
- / . / ‘
/ / \
s o
[0 L 70 cop v
UL / /M/“WJ By
o " M”“ Y S w\u
EAm v
P U
b Aty " PR Wy N T NP AP SRSV | P A
) 50 cp
m <o oy
E 30 dop
2 2
[CF5.47 GHz 1001 pts 8.0 MHz, an 80.0 MHz [CF5.725 GHz. 1001 pts 10.0 MHz, Span 100.0 MHz
-, 20230919 easuring... f
veosuring... NINNNNEN .. 2033000 Maasuring

Band Edge 5470 MHz, ch100, 802.11a 6Mb, Radiated, M ax

Band Edge 5725 MHz, ch140, 802.11a 6Mb, Radiated, M ax

Multiview * Spectrum -
Ref Level 117.00 dBu\v/m ® RBW 1 MHz
o A 1008 SWT 101 ms @ VBW 3MHz Mode Sweep

Multiview * Spectrum -

Ref Level 117.00 dByv/m © RBW 1 Mz
© At 1048 SWT L01ms VBW 3MHz Mode Swesp

3115FCC TOE *3115FCC!
mit Chefk MI[1] 104.26 dBuV/m ML mit Chepc PASS M2[1] [56.16 dByv/m|
Line _UNJI_PK PASS sls07 Line _UNJT_PK PASS - :
110 epir—PraTep —— 55020700 GHiz 10 deim =t — 253000 GHz
i M2[1] [56.24 dBv/m| M1[1] 104.50 dBuv/m|
L, 511689000 GHz , 57013200 GHz|
10 dey/ 100

[70

— -, 20230919
Measuring... NANNNNNNE < 350000

Band Edge 5470 MHz, ch100, 802.11n MCSO0, Radiated, Max

o e, - i,

e o Por e g
w " Ly

i . e e
% 5
w0 “
= a0
B 20 6
cFs.a7crz 001 prs 00Nz, Span 100.0MFZ CF5.725 GHz 1001 pts 10.0 MHz Span 100.0 MHZ

Measuring...

Band Edge 5725 MHz, ch140, 802.11n MCSO0, Radiated, Max

Nemko Scandinavia AS

Page 10 (51)




@mko

TEST REPORT

FCC Part 15.407
REP018372B

FCC ID: LDKXV2EA2797
IC: 2461N-XV2EA2797

Multiview * Spectrum -

Ref Level 117.00 d8uv/m © RBW 1 MHz
1008 SWT 1.01ms ® VBW 3MHz Mode Sweep

© At
TOF "3115FCC"

nit Ch:
Line _UNJT_PK
10 SO FTYTSPR PASS

100 a1

Multiview * Spectrum -

Ref Level 117.00 dByv/m © RBW 1 Mz

© At 10d8 SWT 1.01ms® VBW 3MHz Mode Sweep
TDF "3145FCCT
FCCLSPimit Chelk PAS:
Line _UNJT_PK PAss p ¢
S m 517003200 GHe|
110 I T TUTSPR v PASS

5 VRO 55,07 dew/im
V”A[N o 5,725 900 0 GHz|

H o
AT LA Tt e o o eyt

e S e T

20 dop

[cF5.a76rz 1001 pts 10.0 MHz, Span 100.0 MHz

-, 20230019
LU = 14:24:54

Measuring... [l

Band Edge 5470 MHz, ch100, 802.11n MCS8 MIMO, Radia ted, Max

1001 pts 10.0 Mz, Span 100.0 MHz

Measuring...

Band Edge 5725 MHz, ch140, 802.11n MCS8 MIMO, Radia ted, Max

MultivView = Spectrum -

Ref Level 117.00 dBuv/m © RBW 1 MHz

MultiView =  Spectrum -

Ref Level 117.00 dB\V/m © RBW 1 Mz

® Att 10dB  SWT 1.01 ms ® VBW 3MHz Mode Sweep ® Att 10dB  SWT 1.01ms ® VBW 3M-Hz Mode Sweep
TDF '311SFCC" TDF '3115FCC!
Limit Chepk PASS M1[1] 106.94 dBuv/m| FCOLSPmit Chefk PASS M1[1] 103.79 dBuV/m|
Line _UNJI_PK PASS . Line _UNJT_PK PASS 1
514997700 Gt sigo07300 6z
"B PSP P e 7] o004 o/ e K VLY [57.94 dow/m
ot 51468 8000 Gz it 5[725 1000 GHz
oy it
| \
w0 f | %0

Moasuring... NINNNNENN . 20330919

Band Edge 5470 MHz, ch100, 802.11ax MCSO0 SISO, Radi ated, Max

Lot e / \
o s ul - e
| Ty o,

" i A " o S ik A Aoy sl o
s iy "
P w©
» 2
» 200m
CF 5.47 GHz_ 1001 pts 10.0 MHz, Span 100.0 MHz [CF 5.725 GHz_ 1001 pts 10.0 MHz, Span 100.0 MHz

- 2

Weasuring... 20

Band Edge 5725 MHz, ch140, 802.11ax MCSO0 SISO, Radi ated, Max

Multiview ~ Spectrum -

Ref Level 117.00 d8uv/m © RBW 1 MHz
1008 SWT 1.01ms ® VBW 3MHz Mode Sweep
TOF "3115FCC"

Multiview * Spectrum -

Ref Level 117.00 dByv/m © RBW 1 Mz
10d8 SWT L.01ms® VBW 3MHz Mode Sweep

MALI] 07,15 toyv/ml WA] 10432 oy /m
e =redrone PSS AR Js3.97 s /m w VR [5472 dsy/m
100 depvr f’m ¢ MY 100 )MJ,NVM araAy M\
1
- \\ w / \
" { | /

/ \

ONILPK N /M«,,/"\, S \"j VW\J/(‘

e 0
. v v A F W
T \"’J M " ,WMT ! MV'/J\W% -
e gl ol el i ) o s o bt \ i
i 50 cp
m <o oy
E 30 dop
2 2
|CF5.47 GHz 1001 pts 10.0 MHz, Span 100.0 MHz [CF5.725 GHz. 1001 pts 10.0 MHz, Span 100.0 MHz

— -, 2023:09-19
e a... ENNNEEENR s 2050140

Band Edge 5470 MHz, ch100, 802.11ax MCSO MIMO, Radi ated, Max

2023

Measuring... 19

Band Edge 5725 MHz, ch140, 802.11ax MCSO MIMO, Radi ated, Max

Multiview * Spectrum -
Ref Level 117.00 dBu\v/m ® RBW 1 MHz
o A 1008 SWT 101 ms @ VBW 3MHz Mode Sweep

3115FCC

Multiview * Spectrum -

Ref Level 117.00 dByv/m © RBW 1 Mz
© At 1048 SWT L01ms VBW 3MHz Mode Swesp
TDF "3145FCCT

— -, 20230919
Moasuring... NANNNNNNE = PPS0S0

Band Edge 5470 MHz, ch108, 802.11a 6M, Radiated, Ma x

it Cnellc MIL1] 111,41 dBuv/mi O it Chelik PAS oy,

Line NPT Pk PAss S Line U\ PAss e
100 - s ey

LT TorR PSS /// M2[1]y |53.97 dBuv/m| /’ M1[1] 114.21 dBpV/m|

\Eiiacso o / 5601 040 G
120 0 0
J \
w0 o ok
I o ™
2 by , ,
w I \\ w0 /
[Fecisec / i
70 et 10°di
[on_px o b Moy
w ,M"’ o w g Www}\u
- e
v e oty YN PN s sensrotinent

R O At . TSNP PRSIV PO RO ROy
w0 “
o 3
w0 20
[CF 5.47 GHz_ 1001 pts 20.0 MHz, Span 200.0 MHz [CF 5.725 GHz_ 1001 pts 15.0 MHz, Span 150.0 MHz.

Measuring...

Band Edge 5725 MHz, ch136, 802.11a 6Mb, Radiated, M ax

Nemko Scandinavia AS

Page 11 (51)




@mko

TEST REPORT

FCC Part 15.407
REP018372B

FCC ID: LDKXV2EA2797
IC: 2461N-XV2EA2797

Multiview * Spectrum -

Ref Level 117.00 d8uv/m © RBW 1 MHz
© At 1008 SWT 1.01ms ® VBW 3MHz Mode Sweep
TOF "3115FCC"

nit Ch:
Line _UNJT_PK
10 SO FTYTSPR

60 dBpV/m|
541730 GHe|
_#M21) [53.67 dBuV/m

\ 5439230 GHz|

MI[1]

100 a1

Multiview * Spectrum -

Ref Level 117.00 dByv/m © RBW 1 Mz

© At 1048 SWT L01ms VBW 3MHz Mode Swesp

TDF "3145FCCT

UNIL_Aimit Chefl 1 PAS: M2[1]
Line _UN: PAss

110 dByv/m—

M1[1] 111.88 dBuv/m|
5.677 650 GHz|

A W g
el \ Ao L eeddn by a " LOONTE VY SRR A TR Dol -
w0 “
P 0
20 20
EF 5.47 GHz. 1001 pts 20.0 MHz, Span 200.0 MHz [CF 5.725 GHz_ 1001 pts 15.0 MHz, Span 150.0 MHz

-, 20230919

Measuring... [l 11:41:51

Band Edge 5470 MHz, ch108, 802.11n MCSO0 SISO, Radia ted, Max

Measuring...

Band Edge 5725 MHz, ch136, 802.11n MCSO0, Radiated, Max

MultiView *  Spectrum -

Ref Level 117.00 d8uv/m © RBW 1 MHz

MultiView =  Spectrum -

Ref Level 117.00 dB\V/m © RBW 1 Mz

o An 1008 SWT 101 ms ® VBW 31MHz Mode Sweep © An 1008 SWT 101 ms ® VBW 3MHz Mode Sweep
TDF *3115Fcc! TOF 31 157Cc!
Limit Chefk PASS M1[1] 110.18 dBuv/m| FeCLSPEMf;Chepk P!“ M1[1] 111.18 dBuV/m|
Line _UNJT PK pass : Liney UNIT_PK pss |
. 541130 Gz 5l6817400 GHz,
ooy aanl s . v
"t FoTSPR TAES o crr B 4P ST T PASS T ot e oy
"\[s.467 800 GHz \ 517279000 GHz
100 d 100 \
\
w lf w -
‘ |
w | w i
% b, M
Feciae N . . Wi,
™
NP
fons / »,
w0 / \ w Mg,
7 e o 7
ot SUUUSDY A BRRRTUINY Y LT At A A Ao o bl A
£ 5
w0 w
w0 2
P 20,
CF .47z 001 pis 0.0 Mz, Span 200.0 Mz [CF5.725Grz 1001 pts 10.0 MiHz, Span 100.0 MHz.

Moasuring... NINNNNEN . 2030979

Band Edge 5470 MHz, ch108, 802.11n MCS8 MIMO, Radia ted, Max

-, 2

Weasuring... 12

Band Edge 5725 MHz, ch136, 802.11n MCS8 MIMO, Radia ted, Max

Multiview ~ Spectrum -

Ref Level 117.00 d8uv/m © RBW 1 MHz
1008 SWT 1.01ms ® VBW 3MHz Mode Sweep
TOF "3115FCC"

Multiview * Spectrum -

Ref Level 117.00 dByv/m © RBW 1 Mz
10d8 SWT L.01ms® VBW 3MHz Mode Sweep

Limit ; MI[1] 10926 dBuv/m
110 acbie “UNIL L [5.539 130 Gz 5/6806400 GHz
LT ToPR PAES wHizi ] [53.62 dBuv/m| M2[1] [55.87 dBuv/m|
[(W I5.467 400 GHz| \ 57252000 GHz
100 sy 100
| \
e K | B 1
© | ©
/ T e
N " g
s o - M
[0 A W’L{ 20 day L)
UL ](” Jk
y N,
e & .
! & T 17z
- e M
4 Ao " ) [ TR S e . My Wby At L 5 TR
w® <o oy
E 30 dop
2 2
|CF5.47 GHz 1001 pts 20.0 MHz, Span 200.0 MHz [CF5.725 GHz. 1001 pts 10.0 MHz, Span 100.0 MHz

— -, 20230919
e a... ENNNEEENR s 2057:06:20

Band Edge 5470 MHz, ch108, 802.11ax MCSO0 SISO, Radi ated, Max

Measuring...

Band Edge 5725 MHz, ch136, 802.11ax MCSO0 SISO, Radi ated, Max

Multiview * Spectrum -
Ref Level 117.00 dBu\v/m ® RBW 1 MHz
o A 1008 SWT 101 ms @ VBW 3MHz Mode Sweep

Multiview * Spectrum -

Ref Level 117.00 dByv/m © RBW 1 Mz
© At 10d8 SWT 1.01ms® VBW 3MHz Mode Sweep

3115mCC TDF "3115FCC”
L “Ne‘kw oA MIL1] 108,77 dByv/m) ch‘mw"ﬂf i - pasS M1[1] 110.47 dBuv/m|
ine | = - 543930 GHz, ine <! 5(682 340 0 GHz|
ey - s 110
LU FCOTSPR PR A A [L/M2[11,5/53.60 dBuv/m / “% 7 s M2[1] [54.65 dByv/m|
/ ¥VYYY 5,400 260 Gz 57322900 GHz|
100 dsp: 100 "
. f . \\
w0 \ a
/ ‘ W
Hs e Iy} Vi, o \'hx\w/m
s Pk JW AV
. I . \,
[ y | W g T
Lty o Monst My i It Atafrero a w It b A A i AAR AT b e e Al in ]
w0 “
= 2
P 20 o
CF 5.47 GHz 1001 pts 20.0 MHz, Span 200.0 MHz CF 5.725 GHz 1001 pts 10.0 MHz, Span 100.0 MHz
moosuring... NINNNENE = 207220919 Measuring...

Band Edge 5470 MHz, ch108, 802.11ax MCSO MIMO, Radi ated, Max

Band Edge 5725 MHz, ch136, 802.11ax MCSO MIMO, Radi ated, Max

Nemko Scandinavia AS

Page 12 (51)




TEST REPORT

FCC Part 15.407
e m ko REP018372B
FCC ID: LDKXV2EA2797

IC: 2461N-XV2EA2797

Multiview Spectrum - Multiview Spectrum -

Ref Level 117.00 dyv/m © RBW 1 MHz Ref Level 117,00 dByv/m © RBW 1 Mz
10de SWT 101ms @ VBW 3MHz Mode Sweep 10d8 SWT 1.01ms® VBW 3MHz Mode Sweep

© At
TDF "3145FCCT

© At
TOF '3115FCC"

0 s D201] Limit, Chefk B | MI[1] 110.28 dBpv/m|
13K s Line| UNJT3PK [ 5.2 030 o
0 49.150 Mz, 110 asbineE! _ l5.823 030 G,
P M1[1] 110.66 dBuY/m - N ~ M2[1] [63.48 dBuV/m
[ 5,745 290 Gz s /1 1 \ 5.951520 Gy

‘
e - \ " J 1
M . J W

0

— a, 7
PRV e » Y, "
AR bt P A ALY SRV PP e b wetto b bttt iing AR
§ £
0 «
E 2
20 dops 20 day
[CF 5.725 GHz. 1001 pts. 30.0 MHz, Span 300.0 MHz CF 5.85 GHz 1001 pts 30.0 MHz, Span 300.0 MHz
Measuring... NN W sy Measuring...

12:34:05

Band Edge 5725 MHz, ch149, 802.11a 6Mb, Radiated, M ax Band Edge 5850 MHz, ch157, 802.11a 6Mb, Radiated, M ax

MultivView = Spectrum - MultiView =  Spectrum -

Ref Level 117.00 dByiv/m © RBW 1 KHz Ref Level 117.00 dBu/m © RBW 1Mz
- Att 10dB  SWT 1.0l ms ® VBW 3MHz Mode Sweep ® Att 10dB  SWT 1.01ms ® VBW 3M-Hz Mode Sweep
TDF “3115FCC" TDF "3115FCC"
Limit PASS ] N M2[1] [58.17 dBuv/m| Limit Chepk PASS \ M1[1] 108.60 dByV/m
1o bl —ONIoPK pass i 5,694 130 Gtz gAY Pasa _ 925530 CHe
MI1[1] 110.66 dBjv/m| - A ~— M2[1] |63.48 dByv/m)|
100 dap | 100 dep
/ \
) i a0 dop \
™ — o
nsex ,
e Y M, \
@ e ) =
I o, - L
Sy oAl ottt A AR . bt Aol AT PRSI 1N WP ot g bl
=% B
w0 w
w0 2
P 2
CFs725 Gz 001 pis 50.0 Mz, Span 300.0 MHz cFsasaiz 1001 pis 50.0 Mz, Span 300.0 Mz
moosuring... NNNNNNENE = 20720919 T

Band Edge 5725 MHz, ch149, 802.11n MCSO0 SISO, Radia ted, Max Band Edge 5850 MHz, ch157, 802.11n MCSO0, Radiated, Max

Multiview Spectrum - Multiview Spectrum -

Ref Level 117.00 dBu\v/m ® RBW 1 MHz Ref Level 117.00 dBpv/m © RBW 1 MHz
1008 SWT 101 ms @ VBW 3MHz Mode Sweep © An 10dB SWT 1.01ms @ VBW 3MHz Mode Sweep

TDF 31 15CC” TDF "3115FCC”

nit Chebk MIL1] 1111.89 dBpv/m) Limit Chefk Pass \ MI[1] 111.88 depiv/m|
' rap / ls.742 Line | UnfrapK [ 5,895 050 0

1o 0 742950 it 110 o % _ 5.623 030 otz
\ M2[1] |61.95 dBuv/m| - ~ M2[1] (64.36 dBuV/m
| I5.725.000 GHz| Uik { \ 5.940 510 GHz

100 a1 ] 100 1 T

70 v
e /‘
w [T
o o o ° v
: = " \
it i e ot i " . i
i bbby A A At A At R VY AR Bt i il QWY Y n Mot
o Y
w0 “
w0 2
20 coy 20 o
CF 5.725 Ghz T001 pts 30,0 MHz, Span 300.0 MHz [CF5.85GHz 1001 pts 50.0 Mz, Span 500.0 Mz
-, 20230019 -, 2023+
Meosuring... NINNEN . 2072020 Measuring... T

Band Edge 5725 MHz, ch149, 802.11n MCS8 MIMO, Radia ted, Max Band Edge 5850 MHz, ch157, 802.11n MCS8 MIMO, Radia ted, Max

Multiview Spectrum - MultiView Spectrum -

Ref Level 117.00 dBu\v/m ® RBW 1 MHz Ref Level 117.00 dBpv/m ® RBW 1| MHz
o At 10d8 SWT 101 ms @ VBW 3Nz Mode Sweep © At 1068 SWT 101 ms e VBW 30z Mode Sweep
51150CC o "3 115ECC"
mit Chefk. ” MIL1] 110,18 dBpv/m Cimit; Chefc PASS \ M1L1] 10452 dBpv/mi
Line _Un{TaPK pAss / 5744 Line| Un{1apk pAss 0
110 4l X 5744780 Gtz 110 cebilg= ‘ [5.819 730 G
(—\A’\ Y M2[1] [59.41 dBuv/m| Mt M2[1] [63.70 dBuV/m
I5.724700 Gt Tnsp A l5.928 820 G|
100 dou i 100 I \

P ) [ =

e o \ B
b N, o N i k
opeteh O T CRCRNRR WYY IOV S T s ottt Ao o g Seiedy Iy TR NN,
= 50
a «
Y E
B 2
CF 5.725 GHz 001 pts 30.0 Mz, Span 300.0 MHz [CF 5.85 GHz 1001 pts 30.0 Mz,
Moasuring... NNNNNN . 20230970 Waosuring...

Band Edge 5725 MHz, ch149, 802.11ax MCSO0 SISO, Radi ated, Max Band Edge 5850 MHz, ch165, 802.11ax MCSO SISO, Radi ated, Max

Nemko Scandinavia AS Page 13 (51)




Cjemko

TEST REPORT

FCC Part 15.407
REP018372B

FCC ID: LDKXV2EA2797
IC: 2461N-XV2EA2797

MultiView * Spectrum

Ref Level 117.00 d8uv/m © RBW 1 MHz
© At 1008 SWT 1.01ms ® VBW 3MHz Mode Sweep
TOF "3115FCC"

Multiview * Spectrum

Ref Level 117.00 dByv/m © RBW 1 Mz

10d8 SWT 1.01ms® VBW 3MHz Mode Sweep

© At
TDF "3145FCCT

Band Edge 5725 MHz, ch149, 802.11ax MCSO MIMO, Radi ated, Max

oS MIL1] 110,73 dopv/m Limit Chefic PSS \ WIL1] 110.58 dBuv/m
110 adble ~UNI3PK 55 / b 743880 GHz] 110 aebig =UMI3PK PAYS l5.821 530 Gz
A M2[1] 60.89 dBuv/m| ” iV ”\/WW M2[1] [64.56 dBuv/m|
| 5723 800 Gtz e | 5.955 790 Gz
100 g - 10 | \
. {1 | . | |
- [ ‘ - | \]
[ |
70 | 0
S / | \ i
LA O s
w ; Yy . { - |
ol kg o P | k
VR WARRT WAL I T PSSR Sl A A A A A TS PPN (T A R R o A At oo nt ot " A
% sn
w0 0
M 30
20 o 20 00
CF 5.725 GHz 1001 pts 30.0 MHz, Span 300.0 MHz [CF 5.85 GHz. 1001 pts 30.0 MHz, Span 300.0 MHz
weosuriog. NINNNEN . 2023001 Weasuring... ENRNNANED 13

Band Edge 5850 MHz, ch165, 802.11ax MCSO MIMO, Radi ated, Max

MultivView = Spectrum

Ref Level 117.00 dBuv/m © RBW 1 MHz

MultiView =  Spectrum

Ref Level 117.00 dBV/m © RBW 1 Mz

- Att 10dB  SWT 1,01 ms ® VBW 3MHz Mode Sweep ® Att 10dB SWT 1.01ms @ VBW 3MHz Mode Sweep
TDF "3115FCC" TDF "3115FCC"
M1[1] 104.27 dBuV/m| FCCMxSunr Chel p!:: M1[1] 100.27 dByv/m|
511856600 GHz] 110 e UNIL_PK PAS: 52140400 GHz
WAL [56.27 dov/ml HHEFeq TP PASS W2T1T [58.99 dsyv/m
a5 1147.1000 Gz “ 5(3518000 Gz
100 deys e et 100 cou v
7 190 7 e,
/ \
E { 20 dap
/ \
w0 a0 day
/ \
. 1
/ W
£ w
S @
. ket o
N — P
A AL by,
T S L LY R e kit W w v b, T I PO
w0 «
0 s
S =
crsisoiz 001 pis 0.0 M, Span 100.0 Mz cFsasaiE 1001 pis 0.0 Mz Span 100.0 Mz

Measuring..

- 2023:09-20
1024102

Band Edge 5150 MHz, ch038, 802.11n MCSO0 HT40, Radia ted, Max

Measuring...

-, 2023
10

Band Edge 5350 MHz, ch062, 802.11n MCSO0 HT40, Radia ted, Max

Multiview * Spectrum

Ref Level 117.00 d8uv/m © RBW 1 MHz

1008 SWT 1.01ms ® VBW 3MHz Mode Sweep

nit Che| !:5 MI[1] 104,84 dBuV/m|

Multiview * Spectrum

Ref Level 117.00 dByv/m © RBW 1 Mz

© At 10d8 SWT 1.01ms ® VBW 3 MHz
TDF "3145FCCT

Mode Sweep

FeCLS

Band Edge 5150 MHz, ch038, 802.11n MCS8 HT40 MIMO, Radiated, Max

it Chelk 68 dByv/m
Line _UNJI_PK pass Line _UNJT_PK
—UNILS 501849700 Gz, —UNIL 5{3074400 Gtz
10 S o TEeR PASS W2l1] [57.33 dByv/m| 10 Y FCTSPR M2[1] |56.62 dBy/m|
g NG 1484000, GHz i 513535000 GHz
100 sy BT . —
f N S
0 /J % \
\
w0 a
! ]
0 n T
P / \
@ e . o 1
M TT— T TV e ¥
ATV R e (Ve R S N
it B T O w bt ot st AN A r e b Nt bt ey
w0 “
w0 2
20 coy 20 o
EF 5.15 GHz. 1001 pts 10.0 MHz, Span 100.0 MHz [CF 5.35 GHz 1001 pts 10.0 MHz, Span 100.0 MHz
-, 20230020 -, 20230920
Measuring. o 203 Measuring... NN Ty EERRE

Band Edge 5350 MHz, ch062, 802.11n MCS8 MIMO, Radia ted, Max

MultiView * Spectrum
Ref Level 117.00 duv/m © RBW 1 MHz
1008 SWT 1.0 ms ® VBW 3 MHz

Mode Sweep

Multiview * Spectrum
© RBW 1 Mz
SWT 1.01ms ® VBW 3 MHz

Ref Level 117.00 dByv/m
© At 10d8

TOF "3115FCCT
FCCLSPimit Chefk P M1L1] 102.57 dByv/m|

Mode Sweep

G MI[1] 104.29 dBpv/m| FChelic pasS
o 1907600 Gz ine UNIL | 109400 Ghiz
104 - ey - .
LU FCOTSPR M2[1] [57.52 dBuv/m| KL FoUTSPR PAS M2[1] [58.02 dBuv/m|
1480000 GHz| Y 5/3523000 GHz
I~ it o BFE0000 BN n o
f § s it
\
o / © \
\
e a
/ \
e / . \
[onr_pic 4
b, )
e 12 = B TS
S e A
i A ey
’ i o ootebiy
el RTINS R " Nt on, o Aty b
iz
a «
Y E
B 2
CF 5.15 GHz 001 pts 10.0 Mz, Span 100.0 MHz [CF 5.35 GHz 1001 pts 10.0 Mz, Span 100.0 Mz
. - 20230920 2023
Maasuring. = 20230020 Moasuring... NN =

Band Edge 5150 MHz, ch038, 802.11ax MCS0 HT40 SISO, Radiated, Max

Band Edge 5350 MHz, ch062, 802.11ax MCS0 HT40 SISO, Radiated, Max

Nemko Scandinavia AS

Page 14 (51)




Cjemko

TEST REPORT

FCC Part 15.407
REP018372B

FCC ID: LDKXV2EA2797
IC: 2461N-XV2EA2797

Multiview * Spectrum -

Ref Level 117.00 d8uv/m © RBW 1 MHz

Multiview * Spectrum -

Ref Level 117.00 dByv/m © RBW 1 Mz

- At 1008 SWT 101 ms @ VBW 3MHz Mode Sweep © A 1008 SWT 101 ms ® VBW 3MHz Mode Sweep
TOF “3115FCC” ToF 3115rCC
55 MI[1] 103.64 dBv/m| FeCiSpitit Chefk PAS 11 dBpv/m
Line _UN{T_PK Iss slasas Line _UN{T_PK pss
—UNILS 511952500 Gz, —UNIL] 513090400 Gz
JECP - 1o - -
" FoqTSPR s M2(1] [57.83 dguv/m| i FoqrerR s M2[1] [57.64 dByv/m|
e . 5,149.8000 GHz| 5{3520000 GHz
PNNY YNIVS S

ki wkww W
! I W

Moasuring... NINNNEEN <. 20230220

Band Edge 5150 MHz, ch038, 802.11ax MCS0 HT40 MIMO, Radiated, Max

w0 1
Dart / '\
. L L . S
W u ot .
PV PRV Y e o,
a8 e P i P Ao g o s L L O W ST P
w0 «
s 2
20 do 20 dop
EF 5.15 GHz 1001 pts 10.0 MHz, Span 100.0 MHz [CF 5.35 GHz. 1001 pts 10.0 MHz, Span 100.0 MHz

Measuring... ENNNNENER

-, 20230920
12:10:

Band Edge 5350 MHz, ch062, 802.11ax MCS0 HT40 MIMO, Radiated, Max

Multiview * Spectrum -

Ref Level 117.00 d8uv/m © RBW 1 MHz

Multiview * Spectrum -

Ref Level 117.00 dByv/m © RBW 1 Mz

o A 1008 SWI 101 ms @ VBW 3MHz  Mode Sweep - A 1068 SWI 101 ms @ VBW 30z Mode Sweep

Tor 31 sspoct o2t srcc
it Chepl PAES MI[1] 107.72 dBv/mi FecisPimit Cheflc PASS WIT1] 109.07 doyv/m

Line NPT Pk PAss o Line _UnfT K PAss : ;
e PRES gaze20 w10 e e TS .
M2( 11, |55.99 dBuv/m| e M2([1] [54.50 dByv/m|
N 145650 G 5552300 GHe
I}
120 s ; Y o

0 )

TR —

w - [
FN T =y R

. T o R oAbk o e A k- T
w0 “
0 a0

20 o 20 6
EF 5.15 GHz. 1001 pts 20.0 MHz, Span 200.0 MHz [CF 5.35 GHz 1001 pts 20.0 MHz, Span 200.0 MHz
Measuring... NNNNNNE . 20330920 Measuring... WINNNNNN 20T

Band Edge 5150 MHz, ch046, 802.11n MCSO HT40 SISO, Radiated, Max

Band Edge 5350 MHz, ch054, 802.11n MCS0 HT40, Radia ted, Max

MultivView = Spectrum -

Ref Level 117.00 dBuv/m © RBW 1 MHz

MultiView =  Spectrum -

Ref Level 117.00 dBV/m © RBW 1 Mz

o At 1048 SWT 101 ms @ VBW 3z Mode Sweep © At 1008 SWT L01ms e VBW 3Nz Mode Sweep
TDF "3115FCC" TDF "3115FCC"
Limit Chetk PASS M1[1] 107.52 dBuV/m| FECLSPmIL Chetk PASS M1[1] 107.54 dBuV/m
Line _unl1_pk pASS Line _Uplt Pk pass
234120 GhHz| ine U .267 880 GHz|
10 il FeaTSPR TS 110 piffp—raremc TASS
w2 Jsai6 1 dspv/ml AR M2L1] [53.72 dBpv/m]
NG 108 B0 G o g, l5.354600 Gz
100 dep \ fo0 cey “‘
. - \\
w0 a0 day \\
J/ 0 et
,/ b,
8
S - @
2 g " AL e
- v
o Tl B ki . LTI W , L NP TR
w0 «
0 s
S =
crsisoiz 001 pis Z0.0 Mz, Span 200.0 Mz cFsasaiE 1001 pis F00 VI, Span 200.0 Mz
- - Measuring... NNNNEERN o e - ~ Measuring... EENNENNNR & 202309

Band Edge 5150 MHz, ch046, 802.11n MCS8 HT40 MIMO, Radiated, Max

Band Edge 5350 MHz, ch054, 802.11n MCS8 HT40 MIMO, Radiated, Max

Multiview ~ Spectrum -

Ref Level 117.00 d8uv/m © RBW 1 MHz
1008 SWT 1.01ms ® VBW 3MHz Mode Sweep
TOF "3115FCC"

nit Chebk. P!‘:s MI[1] 107.43 dBpV/m|

FeCLSPmit Chebk PA M1[1] 107.68 depv/m|
Line _UNJI_PK pafss Line _UNIT_PK P
203720 Gz i l5.268 450 Gz
g 2 1104 o
"L FoqTSPR s (1] sd17,dByyv/m] Bﬁmwj N 7 M2[1] [53.92 dBpv/m|
(WWM«W* I5:14700 &z et i, MH [5.379.370 GHz|

Multiview * Spectrum -

Ref Level 117.00 dByv/m © RBW 1 Mz
© At 10d8 SWT 1.01ms® VBW 3MHz Mode Sweep
TDF "3145FCCT

A
E \

|

|
@

H

N

moasuring... NINNNNEEE - 20230020

Band Edge 5150 MHz, ch046, 802.11ax MCS0 HT40 SISO, Radiated, Max

P / W,
ul,
w PRI e - i)
[ ol k™ e [
" A g e e A ! " o A 4 s
0 40
w0 2
20 coy 20 o
EF 5.15 GHz. 1001 pts 20.0 MHz, Span 200.0 MHz [CF 5.35 GHz 1001 pts 20.0 MHz, Span 200.0 MHz

Measuring... IRENENENN

-, 20230920
=+ Toozaa0

Band Edge 5350 MHz, ch054, 802.11ax MCS0 HT40 SISO, Radiated, Max

Nemko Scandinavia AS

Page 15 (51)




Cjemko

TEST REPORT

FCC Part 15.407
REP018372B

FCC ID: LDKXV2EA2797
IC: 2461N-XV2EA2797

Multiview * Spectrum -

Ref Level 117.00 d8uv/m © RBW 1 MHz

© At 1008 SWT 1.01ms ® VBW 3MHz Mode Sweep
TOF "3115FCC"
55 MI[1] 107.29 dBuv/m|
Line _UNJT_PK s .
_UNJL 15,230 520 Ghz|
10 SO FTYTSPR PASS

M2[1] [53.36 dBuv/m|

Multiview * Spectrum -

Ref Level 117.00 dByi/m © RBW 1 MHz

© Att 10dB SWT 1.01ms @ VBW 3MHz  Mode Sweep

TDF *3115FCC

FCCLEPimit Chetk
Line _UNIT_PK

110 T SPR

|s.270 480 Gz
M2[1]  [53.42 dByv/m|
5.362 390 GHz|

ARMBI1AZ 810 GH;
10 NPANPETIRR

. ( |

P Ak Y
|

M |
. Wy

e

= e
vt . ey syt o A

e

A 1, o At e Aol b

20

[CF5.15Grz 1001 pts 20.0 MHz, Span 200.0 MHz

Measuring... NINNNNNN . 20330920

Band Edge 5150 MHz, ch046, 802.11ax MCS0 HT40 MIMO, Radiated, Max

20 dy
[CF5.35 GHz

1001 pts 20.0 MHz

Span 200.0 MHz
-20

Measuring... IRENENENN

Band Edge 5350 MHz, ch054, 802.11ax MCS0 HT40 MIMO, Radiated, Max

Multiview * Spectrum -

Ref Level 117.00 d8uv/m © RBW 1 MHz

Multiview * Spectrum -

Ref Level 117.00 dByv/m © RBW 1 Mz

oAt 1008 SWI 101 ms @ VBW 3MHz  Mode Sweep At 1068 SWI 101 ms @ VBW 30z Mode Sweep
Tor 31 sspoct o2t srcc
e Chee e MIL1] 100:51 dBv/m] FecisPinit Cheflk PASS MIL1] 106.80 dBuv/m
Line NPT Pk PAss slereos Line _UNJT P PAss oeranet
RUN [N 5[5150500 Gz UM 5674650 Gtz
100 - o - s
T FOTTSPR PASS M2[1] [58.13 dBuv/m| PO TFoqTSPR b~ PASS M2[1] [58.95 dByv/m|
5/468 4000 GHz et . 5727800 GHz
100 dBpv/r X 100
. U = T \
- / . | \
o % # |
|
I . W gy
i / b,
",
w e . w ")
P s e,
e ST A e (LT ATV STV R————
50 dby 50
w0 0
P 0
20 20
EF 5.47 GHz. 1001 pts 10.0 MHz, Span 100.0 MHz [CF 5.725 GHz_ 1001 pts 20.0 MHz, Span 200.0 MHz
Meosurng.. NINNEN . 20220020 Vewsurng WNNNEN o 2230020

10:11:00

Band Edge 5470 MHz, ch102, 802.11n MCS0 HT40, Radia ted, Max

10:04:39

Band Edge 5725 MHz, ch134, 802.11n MCS0 HT40, Radia ted, Max

MultivView = Spectrum -

Ref Level 117.00 dBuv/m © RBW 1 MHz

MultiView =  Spectrum -

Ref Level 117.00 dBV/m © RBW 1 Mz

o an 1000 SWI 101 ms @ VBW 3Nz Mode Swees oA 1068 SWT 101 ms @ VBW SV Mode Swees
TDF “3115FCC" TDF "3115FCC"
Limit Chefk PASS M1[1] 103.78 dBuV/m FeCLsRimit Chefk PH“ M1[1] 105.94 dBpv/m|
Le N i PSS e NI P PASS
515053600 G 674050 614
“HHEFoaTSPR PAES a1 [59.57 dswvym (TSR PASS WoTiT Js5.56 oy
oS 469,600 Gl o 5,725 800 G
P T
/ [
@0 f a0 +

b 1 T

“ / \

- ©vcesuing.. NI < 2700370

Band Edge 5470 MHz, ch102, 802.11n MCS8 HT40 MIMO, Radiated, Max

foin_ex /f / il A
m ., Joted M

w ™ th )

o I

e o

g AR et A s inA . s T— ) ol
w0 w
w0 2
P 2
CF .47z 001 pis 10.0 Mz, Span 100.0 MHz cFs725Ghz 1001 pis 0.0 Mz, Span 200.0 Mz

- moasuring... NENNNNNER

Band Edge 5725 MHz, ch134, 802.11n MCS8 HT40 MIMO, Radiated, Max

Multiview ~ Spectrum -

Ref Level 117.00 d8uv/m © RBW 1 MHz
1008 SWT 1.01ms ® VBW 3MHz Mode Sweep
TOF "3115FCC"

Multiview * Spectrum -

Ref Level 117.00 dByv/m © RBW 1 Mz
© At 10d8 SWT 1.01ms® VBW 3MHz Mode Sweep
TDF "3145FCCT

£ {

it ehe 55 MIL1] [99.47 dBuv/m FCCts it Chellk PASS MIT1] 106.07 dev/m
Line _UNJT_Pk PAsS Line _UNJT P PASS e att
UL 55107600 Gz SN [5.671250 Gt
104 - 10 - .
U FeiTSPR PASS M2[1] [54.59 dBuv/m| e FeaTSPic ¥ s M2[1] [56.11 dBpv/m|
54658000 GHz L 5725000 GHz
120 s 10
A P \
%0

|

[70

o,
',

Moasuring... NENNNNNNE o 20330020

Band Edge 5470 MHz, ch102, 802.11ax MCS0 HT40 SISO, Radiated, Max

v : st s
e P U AR (e oo i AL A S Ay S
P
w0 “
P 3
20 20
EF 5.47 GHz. 1001 pts 10.0 MHz, Span 100.0 MHz [CF 5.725 GHz_ 1001 pts 20.0 MHz, Span 200.0 MHz

Measuring... INENNENER

-, 20230920
== Tooizos

Band Edge 5725 MHz, ch134, 802.11ax MCS0 HT40 SISO, Radiated, Max

Nemko Scandinavia AS

Page 16 (51)




Cjemko

TEST REPORT

FCC Part 15.407
REP018372B

FCC ID: LDKXV2EA2797
IC: 2461N-XV2EA2797

Multiview * Spectrum -

Ref Level 117.00 d8uv/m © RBW 1 MHz
© At 1008 SWT 1.01ms ® VBW 3MHz Mode Sweep
TOF "3115FCC"

01 dpv/m|
55115600 GHz
M2(1] [57:17 dBuv/m|
514691000 Ghz

Line _UNJI_I
10 SO FTYTSPR PASS

PK

100 a1

Multiview * Spectrum -

Ref Level 117.00 dByv/m © RBW 1 Mz

© At 10d8 SWT 1.01ms® VBW 3MHz Mode Sweep
TDF "3145FCCT
FCCLSPimit Chelk PAS: M1[1] 106.34 dByv/m|
Line _UNJT_PK PAss
—UNIL |s.668 860 GHz|
110 I T TUTSPR PASS

M2[1]  [55.56 dBuv/m|
5.726 800 GHz|

A PR

T o
/WW K

A S

T

20

Moasuring... NINNEN <. 20230020

Band Edge 5470 MHz, ch102, 802.11ax MCS0 HT40 MIMO, Radiated, Max

5 _ b e A Ml fac
0
“
2
i 20 diy
a7 rz Dt 0 MHz, pan 100.0 MHz : iz pts 0 MHZ, pan 200.0 MHz
[CF 5.47 GH: 1001 10.0 MH: Sy 100.0 MH: [CF 5.725 GH: 1001 20.0 MH: B 200.0 MH:
o

Measuring... IRENENENN

Band Edge 5725 MHz, ch134, 802.11ax MCS0 HT40 MIMO, Radiated, Max

Multiview * Spectrum -

Ref Level 117.00 d8uv/m © RBW 1 MHz

Multiview * Spectrum -

Ref Level 117.00 dByv/m © RBW 1 Mz

© An 10d8 SWT 101ms @ VBW 3MHz Mode Sweep © At 10d8 SWT 1.0 ms ® VBW 3MHz  Mode Sweep
TOF *3115FCCt TOE *3115FCC!
mit Chepk. PASS MI[1] 108.33 dByv/m FCCLSmit Chefk PASS MI[1] 108.15 dByv/m|
Line _UN{T_PK PASS 1 5.546.720 GHz wi Line _UNJT_PK PASS l5.627 900 aHz
o - 1 aeyiy 5 - -
U FeiTSPR RS Mzl1Ty]s4:95 dBuv/m| w«w‘»\fw:f PR PAES M2[1] [54.64 dBuv/m|
[ 5.460 610 GHz hal 15,727 400 GHz|
100 depv/r i 100 \

o

A
A
%

TRL I VVV\
60 o i o sl ", W
. b " gt Mol Mg B ARMA A it ot it
i 50
40 Rl
w0 2
20 coy 20 o
EF 5.47 GHz. 1001 pts 20.0 MHz, Span 200.0 MHz CF 5.725 GHz 1001 pts 20.0 MHz, Span 200.0 MHz
-, 20230020 -, 20230920
veasuring... NNNINNEN .. 20330520 weosuring... NENNNNENE - 20239920

Band Edge 5470 MHz, ch110, 802.11n MCS0 HT40, Radia ted, Max

Band Edge 5725 MHz, ch126, 802.11n MCS0 HT40, Radia ted, Max

MultivView = Spectrum -

Ref Level 117.00 dBuv/m © RBW 1 MHz

MultiView =  Spectrum -

Ref Level 117.00 dBV/m © RBW 1 Mz

o A 1006 SWT 101 ms = VBW 3Ktz Mode Sweep - At 1008 SWT L0 ms @ VBW 30z Mode Sweep
TDF "3115FCC" TDF "3115FCC"
Fimit Ghefic PRSS Mi1] 107.96 dBuv/ml P — MI[L] 107.01 dgv/m
Line _UNJI_PK PASS w1 15,547 320 GHz| ine UNJL PK PASS 633 490 GHz]
10 ass L 10l A
HHE FoqTSPR PASS 5361 dogvrm s i TSP s V2L 5487 dsuv/m
MNW 5.453820 GHz| e "t oy [5.820 900 GHz|
100 day i \ 100 ey \
w0 o0 g \\

o LYW
[70 et o Mo/ - Iy
e X
o "y
o AL 0 b
2 W WA e
[ ORI RIS Y it i A Aot PR . i
%
w0 «
0 s
S =
crsaroz 001 pis Z0.0 Mz, Span 200.0 MHz cFs725Ghz 1001 pis 0.0 Mz, Span 200.0 Mz
= ~ Measuring... NNNNNEENN &5 TR = ~ Measuring... EENNENNNR

Band Edge 5470 MHz, ch110, 802.11n MCS8 HT40 MIMO, Radiated, Max

Band Edge 5725 MHz, ch126, 802.11n MCS8 HT40 MIMO, Radiated, Max

Multiview ~ Spectrum -

Ref Level 117.00 d8uv/m © RBW 1 MHz
1008 SWT 1.01ms ® VBW 3MHz Mode Sweep
TOF "3115FCC"

nit Chebk. P!‘:s MI[1] 108.01 dBuV/m|

FeCLSPmit Chebk PASS M1[1] 108.09 dBjiv/m|
Line _UNJT_PK Pss 55505 Line _UNJT_PK s 5,628 500 0
—UNILI 550520 Gz 1 eline UNLS l5.628 300 Gz
104 = 21 ey = o
el =rorrere s ke | | P T Jor s
[ 5 B0 o 5,755 570 GHz|
100 dBpv/r a

Multiview * Spectrum -

Ref Level 117.00 dByv/m © RBW 1 Mz
© At 10d8 SWT 1.01ms® VBW 3MHz Mode Sweep
TDF "3145FCCT

T
|

\wwwm

Measuring... NINNNN . 20230920

Band Edge 5470 MHz, ch110, 802.11ax MCS0 HT40 SISO, Radiated, Max

oo il w0 Vg,

i p L‘,\U‘M Wy

w M w0

e . o RS K
I ke U T g i ST PR T

e el 0

m “

E E

20 do 20 cop
[cFsa7arz T001 pts 20.0 MHz, Span 200.0 MHz [CF5.725 GRz 1001 pts 20.0 MHz Span 200.0 MHzZ

Measuring... INENNENER

-, 20230920
== Tooizao

Band Edge 5725 MHz, ch126, 802.11ax MCS0 HT40, Radi ated, Max

Nemko Scandinavia AS

Page 17 (51)




@mko

TEST REPORT

FCC Part 15.407
REP018372B

FCC ID: LDKXV2EA2797
IC: 2461N-XV2EA2797

Multiview * Spectrum -

Ref Level 117.00 d8uv/m © RBW 1 MHz

© At 1008 SWT 1.01ms ® VBW 3MHz Mode Sweep
TOF "3115FCC"
nit Ch: MI[1] 108.99 dBuV/m|
Line _UNJT_PK
—UNJL| 548920 GHe|
10 SO FTYTSPR PASS

g oo
VAN B S

100 a1 q

- e i i S R ke
0
E
20 dops
EF 5.47 GHz. 1001 pts 20.0 MHz, Span 200.0 MHz

i -, 20230920

Measuring... [l 12:16:16

Band Edge 5470 MHz, ch110, 802.11ax MCS0 HT40 MIMO, Radiated, Max

Multiview * Spectrum -

Ref Level 117.00 d8uv/m © RBW 1 MHz
© At 1008 SWT 1.01ms ® VBW 3MHz Mode Sweep
TOF "3115FCC"

Multiview * Spectrum -

Ref Level 117.00 dByv/m © RBW 1 Mz
10d8 SWT 1.01ms® VBW 3MHz Mode Sweep

© At
TDF "3145FCCT

nit Chefk MI[1] 108.21 dByv/m Limit; Chefk PASS \ M1[1] 105.65 dByv/m|
110 g 2UNI3PK _ s [5.756 170 Gz 110 asbieLUNIT3PK - PASS ls.792 460 GHz
Al M2(1] [63.84 dBuv/m) - v M2[1] [57.85 dBuv/m|
o \\ l5.723800 Gz Oitsei TV 5.953 700 GHz|
100 gey/ / T 100 \
% /

70 dog, :
UNIT3PK. i JJ il
. e
© At o ® P i
i ol e oty
WPV FURA T | WO L Bl b L ORI [yTwenwS ar® N s ) Irhapiol bt Maitins |
£ £}
w0 «
s 2
20 do 20 dop
CF 5.725 GHz 1001 pts 30.0 MHz, Span 300.0 MHz [CF 5.85 GHz. 1001 pts 30.0 MHz, Span 300.0 MHz
Measuring... I e 2r2a0e 2 Weasuring . A
g - 09:59:21 b 56

Band Edge 5725 MHz, ch151, 802.11n MCSO0 HT40, Radia ted, Max

Band Edge 5850 MHz, ch159, 802.11n MCSO0 HT40, Radia ted, Max

MultivView = Spectrum -

Ref Level 117.00 dBuv/m © RBW 1 MHz

MultiView

p— =

Ref Level 117.00 dBV/m

© RBW 1 MHz

= Att 10dB  SWT 1,01 ms ® VBW 3MHz Mode Sweep ® Att 10dB SWT 1.01ms ® VBW 3MHz Mode Sweep
TDF “3115FCC" TDF "3115FCC"
Limit Chetk PASS | MiL1] 106.98 dByV/m Limit Chetk PASS \ MLL1] 102.61 dBuV/m]
o bl ONI3PK pASS . 757970 G 110 atie_UNII3PK pass _ 08750 s
1 M2[1] [60.79 dBpv/m| ,' - ~— M2[1] [62.45 dBpv/m
/w'*\”’/ . 718 710 GHz| [5.955 190 GHz|
100 day \ .
{ \ r “
- / ‘ s l \
o L a0 dny j ¥
. / \ . | \
v \ I ! 5
S @ -
ot e iy o, : K
JET VRTINS YT e UL SV N ARy BYR—Y. LN A N NIV AR PR TR
E3 %
w0 «
0 s
S =
crs77s G 001 pis F0.0 Mz, Span 300.0 Mz cFsEs G 1001 pis SO0V, Span 300.0 Mz
- = 2023-09-20 s
Measuring... NENNNNEEN b A Measuring... =

Band Edge 5725 MHz, ch151, 802.11n MCS8 HT40 MIMO, Radiated, Max

Band Edge 5850 MHz, ch159, 802.11n MCS8 HT40 MIMO, Radiated, Max

Multiview ~ Spectrum -

Ref Level 117.00 d8uv/m © RBW 1 MHz
© At 1008 SWT 1.01ms ® VBW 3MHz Mode Sweep
TOF "3155FCC

Multiview * Spectrum -

Ref Level 117.00 dByv/m © RBW 1 Mz

© At 10d8 SWT 1.01ms® VBW 3MHz Mode Sweep
TDF "3145FCCT

it Cheti MIL1] 107,52 dopv/m Ciit Chelic PSS ' WIL1] 102,75 doyu/m
LineUNJIaPK J e Linel UNITaPK PAss o aa v
1o et 755570 Gz o ] 5.705 750 Gtz
M2[1]  [58.76 dByv/m| - e ~ M2[1] [63.92 dBuv/m|
fww ey I5.707 920 Gz K \ 5927020 GHz
100 g Pk sty

I r @

N

Y | | |

70 dop r \

ONIIEPE | \

/ \
) |

i / | Pl

R M,
SV SUUIH PRGN OISR Tt o I I A o
b

i T

AR Ao AL, ek bt begpomto 1

DO N ST
5

30,0 Mz,

20 o
CF5.725 GHz 001 pts Span 300.0 MHZ

-, 20230920
e

Measuring... [l

Band Edge 5725 MHz, ch151, 802.11ax MCS0 HT40 SISO, Radiated, Max

20 dy
[CF5.85 GHz

1001 pts 30.0 MiHz, Span 300.0 MHz
-, 20230920
02

Measuring...

Band Edge 5850 MHz, ch159, 802.11ax MCS0 HT40 SISO, Radiated, Max

Nemko Scandinavia AS

Page 18 (51)




Cjemko

TEST REPORT

FCC Part 15.407
REP018372B

FCC ID: LDKXV2EA2797
IC: 2461N-XV2EA2797

Multiview * Spectrum -

Ref Level 117.00 d8uv/m © RBW 1 MHz
© At 1008 SWT 1.01ms ® VBW 3MHz Mode Sweep
TOF "3115FCC"

Multiview * Spectrum -

Ref Level 117.00 dByv/m © RBW 1 Mz
10d8 SWT 1.01ms® VBW 3MHz Mode Sweep

© At
TDF "3145FCCT

Measuring... NNNNNE . 20330920

Band Edge 5725 MHz, ch151, 802.11ax MCS0 HT40 MIMO, Radiated, Max

PASS MI[1] 108.68 dBuV/m| Limit Chefk PASS \ M1[1] 105.74 dBpv/m|
R [ oAs ores ot e 1o UNTsPK . PAss o sen e
b . M2[1] [61.25 dBuv/m| - v T M2[1] [64.70 dByv/m|
/ 5.724 100 GHz| UNIEZPK. N N\ 5,927 320 GHz|
o Jeag YRR e
j T rwv T i}
w : | ‘\ . / I
0 dp \ 6 )
T r \ i | 5
I / \ S .
w | w / [ gl
. ¥
AT P tonie ! Lot
O Ay - oty PR ety S VRPN SRR (AW W/ G Y WAVIPTIIE N PR s i)
% t
w0 “
P 0
20 20
CF 5.725 GHz 1001 pts 30.0 MHz, Span 300.0 MHz [CF 5.85 GHz. 1001 pts 30.0 MHz,

Span 300.0 MHz
-20

Measuring... ENNNNENER

Band Edge 5850 MHz, ch159, 802.11ax MCS0 HT40 MIMO, Radiated, Max

Multiview * Spectrum -

Ref Level 117.00 d8uv/m © RBW 1 MHz

© At 1008 SWT 1.01ms ® VBW 3MHz Mode Sweep
TOF "3115FCC"
nit Chebk. PASS MI[1] 100.31 dBuV/m|
Line _UNJT_PK PAss I .
—UNJL| 199 750 GHz,
10 SO FTYTSPR PASS

M2[1] [54.81 dBuv/m|
n /5.137 610 GHz|

Multiview * Spectrum -

Ref Level 117.00 dByv/m © RBW 1 Mz

© At 10d8 SWT 1.01ms® VBW 3MHz Mode Sweep
TDF "3145FCCT
FCCLSPimit Chefk PASS M1[1][98.98
Line _UNJT_PK PAss - ¢
—UNIL l5.284.070 Gz
110 I T TUTSPR PASS

M2(1][59.02 dBuv/m
" 5351000 GHz|

100 a1 P~ ~—

| i
a0 /

ey

1

/ oL

© 3 G o T TS,

5 ) o
4 ot -
et b A Aot b i P " oyt e o]

10 o

w0 2

20 coy 20 o
EF 5.15 GHz. 1001 pts 20.0 MHz, Span 200.0 MHz [CF 5.35 GHz 1001 pts 20.0 MHz, Span 200.0 MHz

Measuring...  NNNNENEER o EERE Measuring... EENNNNENR o T

Band Edge 5150 MHz, ch042, 802.11ac MCS0 HT80 SISO, Radiated, Max

Band Edge 5350 MHz, ch058, 802.11ac MCS0 HT80 SISO, Radiated, Max

Multiview * Spectrum -

Ref Level 117.00 d8uv/m © RBW 1 MHz

Multiview * Spectrum -

Ref Level 117.00 dByv/m © RBW 1 Mz

oA 1045 SWT 101 ms @ VEW 3NHz Mode Sweep o ane 1068 SWT 103 ms o VEW Mz Mode Sueep
o315 1o 2 1sece:
e ChePle PASS MAL1] 100.24 dBpv/m FeeLsmmit Chetlc PHSS MAL11196.66 dBuv/m]
Line _ONJT_Pc Prss oo Line_UNt Pk Pss o saas00 0
N 199950 Gz UL 5264270 Gtz
o - o .
O TFOqTSPR PASS M2[1] |54.04 dBuV/m| DT TSPR PAsE M2[1]|54.39 dBuV/m
" 5.149000 Gz 5.353 800 Gz
10 357 10 8
i T
g A e, e -
f JRTRDIRTY PV s R
/ M\ s I e e
A

|

f“ l

0

-

Measuring...

Band Edge 5150 MHz, ch042, 802.11ac MCS0 HT80 MIMO, Radiated, Max

. .
T . .
o b
. ket g " R achk A w IRl A i s g S
w “
» s
20 20
EF 5.15 GHz. 1001 pts 20.0 MHz, Span 200.0 MHz [CF 5.35 GHz. 1001 pts 20.0 MHz,

Span 200.0 MHz

Measuring... [N

Band Edge 5350 MHz, ch058, 802.11ac MCS0 HT80 MIMO, Radiated, Max

Multiview ~ Spectrum -

Ref Level 117.00 d8uv/m © RBW 1 MHz

Multiview * Spectrum -

Ref Level 117.00 dByv/m © RBW 1 Mz

oAt 10cB SWI 101 ms @ VBW 3Nz Mode Sweep At 1008 SWT L01ms @ VBW 3MHz Mode Sweep
ToF 31 15¢cc! T0F 31 15rc
i Chet PHES WIL1] 01,41 dBpvym) Rettbirat Chelie PASS MIL1[99.41 dBuv/m
Line_UNIT_PK piks : Line _UNIT_PK PAss o !
UL 211940 Gtz UM [5.267 860 Gtz
1 - 1o ;
O TFOqTSPR PASS M2[1] [53.96 dBuv/m| PO TFoqTSPR PAss M2[1]]57.01 dBuV/m|
u l5.148800 GHz| " 15.350 000 GHz|
100 dBpv/r & 100
N R YW s Tk T e (O D ORI RPN
/’“ [ehaamhedpal
%0

i |

-, 20230020
LU} = 09:31:54

Measuring...

Band Edge 5150 MHz, ch042, 802.11ax MCS0 HT80 SISO, Radiated, Max

60 i
ki " B,
T N iAo 0 " S A T ]
w0 0
M 30
20 o 20 00
EF 5.15 GHz. 1001 pts 20.0 MHz, Span 200.0 MHz [CF 5.35 GHz. 1001 pts 20.0 MHz, Span 200.0 MHz

-, 20230920
=+ Tooasso

Measuring... [N

Band Edge 5350 MHz, ch058, 802.11ax MCS0 HT80 SISO, Radiated, Max

Nemko Scandinavia AS

Page 19 (51)




Cjemko

TEST REPORT

FCC Part 15.407
REP018372B

FCC ID: LDKXV2EA2797
IC: 2461N-XV2EA2797

Multiview * Spectrum -

Ref Level 110,00 duv/m © RBW 1 MHz
© At 1008 SWT 1.01ms ® VBW 3MHz Mode Sweep
TOF "3115FCC"

PRSS MIL1] 101,05 dopu/m
e b " 5.207340 Gz
100 depV)fn = X M2[11152.29 dBuV/m
AN WA hoon e

| i WIS

Multiview * Spectrum -

Ref Level 110.00 dByv/m © RBW 1 Mz
© At 10d8 SWT 1.01ms® VBW 3MHz Mode Sweep
TDF "3145FCCT

FCCLSPimit Chelk PAS:
Line _UNJT_PK PAss

Line _FCq 15}
100

M1[1][99.97 dBiuv/m
l5.298 050 GHz|
M2({1){55.39 dBuV/m|
5.350 200 GHz|

T

mem O AN

AN T

0 doy 40 dy
EY 30 dep
o 20 dep
5 Z pts .0 Mz, pan 200.0 MHz . iz pts .0 MHz,
CF 5.15 GH 1001 20,0 MH. Span 200.0 MH: [CF 5.5 GH. 1001 20.0 M

Measuring... NNNNNNN . 20330920

Band Edge 5150 MHz, ch042, 802.11ax MCS0 HT80 MIMO, Radiated, Max

Span 200.0 MHz
-20

Measuring... INNNNNNER

Band Edge 5350 MHz, ch058, 802.11ax MCS0 HT80 MIMO, Radiated, Max

Multiview * Spectrum -

Ref Level 117.00 d8uv/m © RBW 1 MHz
© At 1008 SWT 1.01ms ® VBW 3MHz Mode Sweep
TOF "3115FCC"

nit Chebk. PASS M1[1][06.90 dBuV/m|
Line _UNJI_PK PAss ls 023 38
—UNJL| 523350 GHe|
10 SO FTYTSPR PASS

M2[1][55.07 dBuv/m|
/5.469 000 GH|
100 a1

Multiview * Spectrum -

Ref Level 117.00 dByv/m © RBW 1 Mz

© An 10dB SWT 1.01ms @ VBW 3MHz Mode Sweep
TDF "3115FCC”
FeCLSPmit Chetk PASS MI[1] 102.99 dBpv/m]
Line UNJT_PK s 5615610 0
—UNIL l5.615 610 Gz
1104 o
PO TFoqTSPR PASS M2[1] [56.95 dBuv/m|
e 5.725 900 GHz|

e
e,
» RS DU

. I \

\
0 e o,
i e
G
. . @ .
i [ By n A
o T B B it NIt o
i 5
w0 “
0 a0
20 o 20 6
7 Gz pis O, pan 200.0 MHz 725 G pis Oz pan 500.0 Mz
[CF 5.47 GH: 1001 20.0 MH: Sy 200.0 MH: [CF 5.725 GH: 1001 30.0 MH: B 300.0 MH:
Measuring... NNNNNN . 20338920 Measuring... WINNNNNN 2 20SRETE

Band Edge 5470 MHz, ch106, 802.11ac MCS0 HT80 SISO, Radiated, Max

Band Edge 5725 MHz, ch122, 802.11ac MCS0 HT80 SISO, Radiated, Max

Multiview * Spectrum -

Ref Level 117.00 d8uv/m © RBW 1 MHz

Multiview * Spectrum -

Ref Level 117.00 dByv/m © RBW 1 Mz

o At 1048 SWT 1.01ms @ VBW 3MHz  Mode Sweep © At 1068 SWT 101 ms e VBW 30z Mode Sweep
D "33 157cC" o "3 145ECC"
it Chetc PASS M1[11[98.00 dBpv/m] FCCLSPimit Chefk PASS M1L1] 10399 dByv/m]
Line _UNT_PK PaS lo 6o 7 Line _UNJI_PK PAss . :
—UN]L 524750 Gz ML [5.618010 Gz
104 - 110 ;
U FeiTSPR PASS M2[11[55.99 dBuv/m| i PASS M2L1] [54.85 dBuv/m|
b5.467 400 GHz| 5.727 700 GHz
. -~ \
100 cay w . s
P e
e Sy o
s ® i
e ! @ ‘\
0
5,
/ =
w0 0 Lov
ez i e
" W n A NV S et ESPNTNT NIRUPTI N (PAVRTSUPRYA IRV SRS S AT
4 0
0 «
E 2
20 dops 20 day
[cFsa7erz 1001 pts 0.0 MHz, Span 200.0 MHz CF5.725GAz 1001 pts 50.0 Mz, Span 300.0 Mz

-

Measuring...

Band Edge 5470 MHz, ch106, 802.11ac MCS0 HT80 MIMO, Radiated, Max

Measuring... [N

Band Edge 5725 MHz, ch122, 802.11ac MCS0 HT80 MIMO, Radiated, Max

Multiview ~ Spectrum -

Ref Level 117.00 d8uv/m © RBW 1 MHz

Multiview * Spectrum -

Ref Level 117.00 dByv/m © RBW 1 Mz

o an 1068 SWI 101 ms @ VBW 3Nz Mode Sweep - A 1048 SWT 101 ms @ VBW 3MHz Mode Sweep
o 31 15mCC! 1ok 31 s

it Chetkc PASS M1[117.95 dBuv/m FCCts it Chellk PASS ML[1] 106.17 dBpv/m
oot b e v M e s 2T 21 ds
e 5449220 GHz g | 5736090 GHz

s
P s

e T
1

;

20

-, 20230020
inm = 09:40:30

Measuring...

Band Edge 5470 MHz, ch106, 802.11ax MCS0 HT80 SISO, Radiated, Max

M g b 1
A N AN R AP RGN NOPLPLTECLL S ek e . e X I AR P PR
o
2
s 20 dep
EF 5.47 GHz. 1001 pts 20.0 MHz, Span 200.0 MHz CF 5.725 GHz 1001 pts 30.0 MHz, Span 300.0 MHz

-, 20230920
=+ Tooaaio

Measuring... [N

Band Edge 5725 MHz, ch122, 802.11ax MCS0 HT80 SISO, Radiated, Max

Nemko Scandinavia AS

Page 20 (51)




TEST REPORT

FCC Part 15.407
e m ko REP018372B
FCC ID: LDKXV2EA2797

IC: 2461N-XV2EA2797

MultiView Spectrum - Multiview Spectrum -

Ref Level 110,00 duv/m © RBW 1 MHz Ref Level 110,00 dByv/m © RBW 1 Mz

o At 1048 SWT 1.01ms @ VBW 3MHz  Mode Sweep © At 1068 SWT 101 ms e VBW 30z Mode Sweep
D "33 157cC" o "3 145ECC"
. MIL1][98.22 dBpv/m) FCCLTiit Chelk. Mi1]
X P 542330 Gtz Line _UNJL P
100 aelffr=FS & Hi2[154.23 dBuv/m KA M2[1]51.94 dBy/mm]

LT T A A

oY AR

Weriho,
—f 8 ey
w2 o i
LR ATy, VY e
. " st 5o m‘m A " ki 5
40 o
EF 5.47 GHz. 1001 pts 20.0 MHz, Span 200.0 MHz [CF 5.725 GHz 1001 pts 30.0 MHz, Span 300.0 MHz
Measuring...  NNNEEEEN & 20230020 Measuring...

12:34:56

Band Edge 5470 MHz, ch106, 802.11ax MCS0 HT80 MIMO, Radiated, Max Band Edge 5725 MHz, ch122, 802.11ax MCS0 HT80 MIMO, Radiated, Max

Multiview * Spectrum -

Ref Level 117.00 d8uv/m © RBW 1 MHz
© At 1008 SWT 1.01ms ® VBW 3MHz Mode Sweep
DF "3115FCC

nit
Line _UNJT_PK
10 SO T TYTSPR

MIL1] 102,97 dBgv/m

5,618 350 Gz
M2[1] [55.42 dBuv/m)|
5468900 GHz

100 a1 /

s
60 Hy w

7 pw
i

bl s b g i o

20 dop
[cF5.a76rz 1001 pts 30.0 MHz, Span 300.0 MHz
- 20230920

Measuring... NENNRRNEN & AR

Band Edge 5470 MHz, ch122, 802.11ac MCS0 HT80 SISO, Radiated, Max

Multiview * Spectrum -

Ref Level 117.00 d8uv/m © RBW 1 MHz

© At 1008 SWT 1.01ms ® VBW 3MHz Mode Sweep
TOF "3115FCC"
mmm ke p!- = MI[1] 104.03 dBuV/m|
Line _UNJT_PK PAss I .
—UNJL| 618950 GHz|
10 SO T TYTSPR PASS

M2(1] [53.77 dBuv/m
429240 ahal

100 a1 (
£
@ f

Ao
|y MV"‘M
w !
v A Liprabiniirtal s

w

»

20
EF 5.47 GHz. 1001 pts 30.0 MHz, Span 300.0 MHz

weasung. WM . 29230020

1157:41

Band Edge 5470 MHz, ch122, 802.11ac MCS0 HT80 MIMO, Radiated, Max

Multiview ~ Spectrum - Multiview * Spectrum -

Ref Level 117.00 d8uv/m © RBW 1 MHz Ref Level 117,00 dByv/m © RBW 1 Mz

© An 108 SWT 101 ms ® VBW 3MHz Mode Swesp © At 1008 SWT 1.01ms ® VBW 3MHz Mode Sweep
TDF "3115FCC TOF "3 15FCC
it Chetk M1[1]99.76 dBuv/m| Limit, Chefk PASS \ MI[1][99.43 dBV/m
110 bl ~UNIIEPK / I5.766.660 Gz 110 asbieLUNITZPK PASS l5.763 990 Gz,
M2[11[57.30 dBuv/m| - - M2(1](62.35 dBuv/m
e I5.707920 Giz| Oitsei . 5.955 790 GHz|
100 gey/ 100
B k\mmw\
e i B
e @
70 doy 4 0
s 'L\‘ uz
2 |
e e =
paLT—— e Mo » S MMMMM. \ )‘
S v L e e e Wb, T e ¥ ooy st roon]
o B
m “
E E
20 do 20 cop
CF 5.725 GHz 1001 pts 30.0 MHz, Span 300.0 MHZ [CF5.85 GHz 1001 pts 30.0 Mz, Span 300.0 MHzZ
-, 20220920 -, 20230920
Measuring... NNNENNENE .. 2239320 Measuring... s P

Band Edge 5725 MHz, ch155, 802.11ac MCS0 HT80 SISO, Radiated, Max Band Edge 5850 MHz, ch155, 802.11ac MCS0 HT80 SISO, Radiated, Max

Nemko Scandinavia AS Page 21 (51)




@mko

TEST REPORT

FCC Part 15.407
REP018372B

FCC ID: LDKXV2EA2797
IC: 2461N-XV2EA2797

Multiview * Spectrum -

Ref Level 117.00 d8uv/m © RBW 1 MHz
© At 1008 SWT 1.01ms ® VBW 3MHz Mode Sweep
TOF "3115FCC"

spactrim =

Ref Level 117.00 dByv/m © RBW 1 Mz
10d8 SWT 1.01ms® VBW 3MHz Mode Sweep

MultiView *

© At
TDF "3145FCCT

i PAES MIL1] 10059 dBgv/m Limi Chetls PASS VIT1] 100.17 doyv /m
£ PASS .76 460 Gz 110 bl EUNIEPK PAsS l5.767 260 Gt
M2(1] [58.18 dBpv/m o= M2[1] [62.51 dBuv/m
ut 5.719910 GHz Tk v'1 5940810 Gz
100 depr % = 100 —
. e SV
[

-, 20230020
LU = 12:02:44

Measuring...

Band Edge 5725 MHz, ch155, 802.11ac MCS0 HT80 MIMO, Radiated, Max

70 doy 0
ey \\ / 2
JT Y
e &
M o st \\W»«»mw - A 1,
iy 9 Dg Som M RVAE ity gt
i B
m “
E Y
20 do 20 cop
CF 5.725 GHz 1001 pts 30.0 MHz, Span 300.0 MHZ [CF5.85 GHz 1001 pts 30.0 Mz, Span 300.0 MHzZ

-, 20230920
= Tizoaa

Measuring... [N

Band Edge 5850 MHz, ch155, 802.11ac MCS0 HT80 MIMO, Radiated, Max

Multiview * Spectrum -

Ref Level 117.00 d8uv/m © RBW 1 MHz
© At 1008 SWT 1.01ms ® VBW 3MHz Mode Sweep
TOF "3115FCC"

spactrim =

Ref Level 117.00 dByv/m © RBW 1 Mz
10d8 SWT 1.01ms® VBW 3MHz Mode Sweep

MultiView *

© At
TDF "3145FCCT

-, 20230020
LU = 09:48:52

Measuring...

Band Edge 5725 MHz, ch155, 802.11ax MCS0 HT80 SISO, Radiated, Max

. PSS WILL] 102,05 o/ vt chf e WAL 101,95 dopy/m
13PK PASS [5.777 750 Gz 110 sipe L UNITaPK PASS l5.772 980 Gz,
M2[1] [56.52 dBuv/m| - i . M2[1] [58.08 dBuv/m|
[ 22500 ore o N 5550700 Gtz
W n
o0 ey - M o
{qu e Pty rwwf “w,w\
- | - ) ‘
. | . \
0o / m r
e 7 { ]
/ Y
0 ) @ ﬂ
" i, M ) S S S
FPIVRTRITIYS Y PN FYW! YRR RACT Y i bt e Mo o, J L T
& sn
© o
» 0
CF 5.725 GHz 1001 pts 30.0 MHz, Span 300.0 MHz [CF 5.85 GHz. 1001 pts 30.0 MHz, Span 300.0 MHz

-, 2023:09-20
== Tooiagao

Measuring... [N

Band Edge 5850 MHz, ch155, 802.11ax MCS0 HT80 SISO, Radiated, Max

Multiview * Spectrum -

Ref Level 110,00 duv/m © RBW 1 MHz
© At 1008 SWT 1.01ms ® VBW 3MHz Mode Sweep
TOF "3115FCC"

MI[1] 101.89 dBpV/m|
l5.776 250 GHz|

M2[1]{57.49 dBuY /s
l5.723 800 GHz|

13PK P, m

T A
)

spactrim =

Ref Level 110.00 dByv/m © RBW 1 Mz
10d8 SWT 1.01ms® VBW 3MHz Mode Sweep

MultiView *

i PSS
ropic " Pass
J*‘WWM\’W"' L NWJW\(\\

M1[1] 1

M2[ 1]}

15.947 700 GHz|

” ‘ |

ol L

1 M

. N X.
i W\ et [ \
. gt s A T e s b
CF 5.725 GHz 1001 pts 30.0 MHz, Span 300.0 MHz [CF 5.85 GHz. 1001 pts. 30.0 MHz, Span 300.0 MHz

-, 20230020
nnnm = 12:41:26

Measuring...

Band Edge 5725 MHz, ch155, 802.11ax MCS0 HT80 MIMO, Radiated, Max

-, 2023:09-20
= Tzazis

Measuring... [N

Band Edge 5850 MHz, ch155, 802.11ax MCS0 HT80 MIMO, Radiated, Max

Nemko Scandinavia AS

Page 22 (51)




@mko

3.3 Restricted Bands of operation

TEST REPORT
FCC Part 15.407
REP018372B

FCC ID: LDKXV2EA2797

IC: 2461N-XV2EA2797

Restricted Bands of operation for FCC and ISED are defined in FCC Part 15.205 and ISED RSS-GEN, Issue 5 clause 8.10.

Generally, no fundamentals are allowed in the restricted bands and all emissions must comply with the limits in FCC 15.209 or

RSS-GEN, Issue 5, clause 8.9.

FCC (MH2) ISED (MHz) FCC (GH2) ISED (GHz)
0.090-0.110 (1):2?1‘.145‘7‘ 0.96-1.427
0.495-0.505 1.435-1.6265

2.1735-2.1905 1.6455-1.6465
3.020-3.026 1.660-1.710
4125-4.128 1.7188-1.7222
4.17725-4.17775 2223
4.20725-4.20775 2.31-2.39
5.677-5.683 2.4835.2.5
6.215-6.218 2.69-2.9 2.655-2.9
6.26775-6.26825 3.26-3.267
6.31175-6.31225 3.332-3.339
8.291-8.294 3.3458-3.358
8.362-8.366 3.6-4.4 35-4.4
8.37625-8.38675 45515
8.41425-8.41475 5.35-5.46
12.29-12.293 7.25-7.75
12.51975-12.52025 8.025-8.5
12.57675-12.57725 9.0-9.2
13.36-13.41 9.3-95
16.42-16.423 10.6-12.7
16.69475-16.69525 13.25-13.4
16.80425-16.80475 14.47-145
25.5-25.67 15.35-16.2
37.5-38.25 17.7-21.4
73.74.6 22.01-23.12
74.8-75.2 23.6-24.0
108t 108-138 31.2-31.8
149.9-150.05 36.43-36.5

156.52475-156.52525 Above 38.6

156.7-156.9
162.0125-167.17
167.72-173.2
240-285
322-335.4
399.9-410
608-614

Frequencies in Bold text are specific for FCC or ISED, all other frequencies are common.
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34 Radiated Emissions, 30 — 1000 MHz

FCC 15.205, 15.209, 15.407

ISED RSS-GEN, Issue 5, Clause 8.9

Measurement procedure: ANSI C63.10-2013 Clause 12. 7

Test Results: Complies

Measurement Data:

Detector: QuasiPeak (Pre-scan with Peak Detector)

Measuring distance 3m

Tested in test mode with EUT transmitting continuously.

TE

ST REPORT

FCC Part 15.407

REP018372B

FCC ID: LDKXV2EA2797
IC: 2461N-XV2EA2797

Frequency QuasiPeak Limit Margin Meas. Time Bandwidth Height Pol Azimuth Corr.
(MHz) (dBuV/m) (dBpV/m) (dB) (ms) (kHz) (cm) (deg) (dB/m)
73.722486 37.05 40.00 2.95 15000.0 120.000 143.0 | V 345.0 -17.7
466.935158* 51.20 46.00 -5.20 15000.0 120.000 125.0 | V 322.0 -6.1
516.086386* 57.23 46.00 -11.23 15000.0 120.000 101.0 | V 353.0 5.1
614.388460* 50.82 46.00 -4.82 15000.0 120.000 275.0 | V 149.0 -4.0
*These frequencies are not in a Restricted Band
This is a class A device; all emissions are below the Class A limit.
None of the emissions above are in a restricted band.
See attached plots.
Requirements/Limit
FCC Part 15.209 @ frequencies defined in §15.205
ISED RSS-GEN Issue 5, Clause 8.9 @ frequencies defined i n clause 8.10
Frequency Radiated emission limit @3 meters
30 — 88 MHz 100 pV/m 40.0 dBpuV/m
88 — 216 MHz 150 pV/m 43.5 dBuVv/m
216 — 960 MHz 200 pV/m 46.0 dBuV/m
960 — 1000 MHz 500 pV/m 54.0 dBuV/m
Limits above are with Quasi Peak Detector
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TEST REPORT

FCC Part 15.407
REP018372B

FCC ID: LDKXV2EA2797
IC: 2461N-XV2EA2797
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3.5 Radiated Emissions, 1 — 40 GHz

FCC 15.205, 15.209, 15.407

ISED RSS-GEN, Issue 5, Clause 8.9

Measurement procedure: ANSI C63.10-2013 Clause 12. 7

Test Results: Complies

Measurement Data:

Measuring distance 3m up to 18 GHz, 1m above 18 GHz.

TEST REPORT
FCC Part 15.407
REP018372B

FCC ID: LDKXV2EA2797

IC: 2461N-XV2EA2797

Carrier freq. Measured Modulation Measured Emission (dBpV/m) Limit Margin
(MHz) Frequency (dBpV/m) (dB)
(GHz)

Peak Average Pk Av Pk Av
Any 5150 Any 57.8 46.0 74 54 16.2 8.0
Any 5350 Any 61.6 48.3 74 54 12.4 5.7
Any 5460 Any 54.3 429 74 54 19.7 111
Any 1584 Any 55.2 51.1 74 54 18.8 22.9
Any 2238 Any 58.0 47.3 74 54 16.0 26.7
Any 4989 Any 53.8 41.7 74 54 20.2 12.3
Any 2971* Any 65.5 / N/A / N/A /
Any 5941* Any 65.1 / N/A / N/A /
Any Any other Any <56 <46 74 54 >18 >8

*Not in a Restricted Band

A Band Stop Filter was used for all out-of band measurements from 1 to 18 GHz, except Band Edge Measurements.

Only harmonics that fall in the restricted bands (ref. §15.205) have been measured.

Antenna factor, amplifier gain and cable loss are included in Spectrum Analyzer “Transducer factor”.

See attached plots.

Requirements/Limit

FCC Part 15.209 @ frequencies defined in §15.205
ISED RSS-GEN lIssue 5, Clause 8.9 @ frequencies defined i n clause 8.10
Radiated emission limit @3 meters
Frequency Average Detector (dBuV/m) Peak Detector (dBuV/m)
1-40 GHz 54.0
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FCC ID: LDKXV2EA2797
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oftsft 95 B ‘l offsft 958 |
(Al
- =
==
v
L\ A
1
1
W) RV W ] N e e wirlf
Center 22 GHz 800 MHz/ Span 8 GHz Center 22 GHz 800 MHz/ Span 8 GHz
Date: 2.0CT.2023 13:43:26 Date: 2.0CT.2023 13:48:15
Emissions 18-26 GHz, Ch116, 802.11ax MCSO MIMO, HP, @1m VP
MARKER 1 RBW 1 MHz Marker 1 [T1] MARKER 1 RBW 1 MHz Marker 1 [T1
25.29487179 Ghz VBW 3 MHz 51.87 dBLV/ I 25.29487179 Gz VBW 3 MHz 51.87 dBuV. I
Ref 77.5dBuV/m At 10d8 SWT 50 ms 25294871795 GHz Ref 77.5dBuV/m At 10dB SWT 50 ms 25.294871795 GHz
oftsft 95 B ‘l offsft 958 |
(Al
- =
==

Start 18 GHz

Date: 2.0CT.2023 14:56:27

VP

800 MHz/

Stop 26 GHz
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MARKER 1 RBW 1 MHz Marker 1 [T1] MARKER 1 RBW 1 MHz Marker 1 [T1
25.91025641 GHz VBW 3 MHz 51.44 dBV/ I 25.8974359 GHz VBW 3 MHz 51.19 dBuV/ n
Ref 77.5dBuV/m At 10d8 SWT 50 ms 25.910256410 GHz Ref 77.5dBuV/m At 10dB SWT 50 ms 25.897435897 GHz
oftsft 95 B ‘l offsft 958 |
(Al
B -
==

Start 18 GHz 800 MHz/ Stop 26 GHz

Start 18 GHz 800 MHz/ Stop 26 GHz
Date: 2.0CT.2023 15:02:05 Date: 2.0CT.2023 14:59:25
Emissions 18-26 GHz, Ch157, 802.11n MCSO0, Antl, HP, @1m VP

MARKER 1 RBW 1 MHz Marker 1 [T1] MARKER 1 RBW 1 MHz Marker 1 [T1

25.87179487 Ghz VBW 3 MHz 51.63 dBUV/ I 25.88461538 Gz VBW 3 MHz 51.35 dBUV/ I

Ref 77.5dBuv/m At 10d8B SWT 50 ms 25.871794872 GHz Ref 77.5dBuV/m At 10dB SWT 50 ms 25884615385 GHz
oftsft 95 B ‘l offsft 958 |
(Al

-
=

Start 18 GHz 800 MHz/ Stop 26 GHz Start 18 GHz 800 MHz/ Stop 26 GHz

Date: 2.0CT.2023 14:47:58 Date: 2.0CT.2023 14:41:05

Emissions 18-26 GHz, Ch157, 802.11n MCS8 MIMO, HP, @1m VP
MARKER 1 RBW 1 MHz Marker 1 [T1] MARKER 1 RBW 1 MHz Marker 1 [T1
25.85897436 CHz VBW 3 MHz 51.51 dBuV/ n 25.21794872 Gtz VBW 3 MHz 51.05 dBuV/ I
Ref 77.5dBuV/m At 10d8 SWT 50 ms 25.858074259 GHz Ref 77.5dBuV/m At 10dB SWT 50 ms 25.217948718 GHz
oftsft 95 B ‘l offsft 958 |
(Al
B - 8
=

I A

Start 18 GHz 800 MHz/ Stop 26 GHz Start 18 GHz 800 MHz/ Stop 26 GHz

Date: 2.0CT.2023 14:10:16 Date: 2.0CT.2023 14:07:15

Emissions 18-26 GHz, Ch110, 802.11n MCS8 HT40 MIMO, HP, @1m VP

Nemko Scandinavia AS Page 44 (51)




Cemko

TEST REPORT

FCC Part 15.407
REP018372B

FCC ID: LDKXV2EA2797
IC: 2461N-XV2EA2797

MARKER 1 RBW 1 MHz Marker 1 [T1] MARKER 1 RBW 1 MHz Marker 1 [T1
25.93589744 GHz VBW 3 MHz 5157 dBuV/ I 25.92307692 Gz VBW 3 MHz 51.29 dBuV. I
Ref 77.5dBuV/m At 10d8 SWT 50 ms 25.935807436 GHz Ref 77.5 dBuV/m At 10dB SWT 50 ms 25.923076023 GHz
oftsft 95 B ‘l offsft 958 |
(Al [ A]
- -
v
LN A
1 1
A ML . sl
G WA TN ST PO T A R T R Mgty IR i Pt i )
Start 18 GHz 800 MHz/ Stop 26 GHz Start 18 GHz 800 MHz/ Stop 26 GHz
Date: 2.0CT.2023 14:16:48 Date: 2.0CT.2023 14:19:23
Emissions 18-26 GHz, Ch106, 802.11ac MCS0 HT80 MIMO, HP, @1m VP
MARKER 1 RBW 1 MHz Marker 1 [T1] MARKER 1 RBW 1 MHz Marker 1 [T1
39.93269231 GHz VBW 3 MHz 53.65 dBUV/ I 39.93260231 Gtz VBW 3 MHz 52.82 dBuV. I
Ref 77.5dBuV/m At 10d8B SWT 85 ms 39.932692308 GHz Ref 77.5 dBuV/m At 10dB SWT 85 ms 39.932602308 GHz
oftsft 95 B ‘l offsft 958 |
(Al

W P A PR :

Start 26 GHz

Date: 2.0CT.2023 15:18:42

1.4 GHz/

Stop 40 GHz

Emissions 26-40 GHz, Ch116, 802.11n MCS8 MIMO, HP, @1m

ke g LA Y T 3 VT SO T Oy N TP LA it
Start 26 GHz 1.4 GHz/ Stop 40 GHz Start 26 GHz 1.4 GHz/ Stop 40 GHz
Date: 2.0CT.2023 15:16:09 Date: 2.0CT.2023 15:14:01
Emissions 26-40 GHz, Ch048, 802.11n MCS8 MIMO, HP, @1m VP
MARKER 1 RBW 1 MHz Marker 1 [T1] MARKER 1 RBW 1 MHz Marker 1 [T1
39.93269231 CGHz VBW 3 MHz 53.65 dBuV/ n 39.84294872 Ckz VBW 3 MHz 52.91 dBpV/ n
Ret 775 dByvim Ad 10d SWT 85 ms 50.992692308 GHz Ref 775 dopvim At 10ds SWT 85 ms 50042048718 GHz
offsft 0.5 B ‘l offsft 9.5 B

nMW

Ty

Start 26 GHz

Date: 2.0CT.2023 15:20:40

VP

1.4 GHz/

Stop 40 GHz
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MARKER 1 RBW 1 MHz Marker 1 [T1] MARKER 1 RBW 1 MHz Marker 1 [T1
39.59615385 CGHz VBW 3 MHz 52.67 dBuV/ n 39.95512821 Ckz VBW 3 MHz 52.50 dBuV/ n
Ref 77.5dBpv/im Att  10dB SWT 85ms 39.596153846 GHz Ref 77.5dBpuV/m Att 10dB SWT 85 ms 39.955128205 GHz
offsft 0.5 B ‘l offsft 9.5 B |
(Al
W - L
o]
e
C -
L~ N
7
" sl MW o L |W'W‘W”M
W ok . i C
g WWW*‘W U b o Wul, m WWWWM K
Start 26 GHz 1.4GHz/ Stop 40 GHz Start 26 GHz 1.4 GHz/ Stop 40 GHz
Date: 2.0CT.2023 15:24:53 Date: 2.0CT.2023 15:22:48
Emissions 26-40 GHz, Ch157, 802.11n MCS8 MIMO, HP, @1m VP
® RBW 1 MHz ® RBW 1 MHz Marker 1 [T1]
VBW 3 MHz n VBW 10 MHz 51.08 dBV/ n
Ref 70 dBuv/m Att 10 dB SWT 2.5 ms 1.583935897 GHz Ref 70 dBuv/m Att  10dB SWT 2.5 ms 1.583967949 GHz
70 70
[ A
=Y
E >
F Tor o
W w\\w . F .
”\MW""%MQWWM i b gl
Swi 500 of (500 D
20 20
Center 1.584 GHz 1 MHz/ Span 10 MHz Center 1.584 GHz 1 MHz/ Span 10 MHz
Date: 3.0CT.2023 12:29:13 Date: 3.0CT.2023 12:32:22
Spurious 1584 MHz, HP, Pk Av
® RBW 1 MHz Marker 1[T1] ® RBW 1 MHz Marker 1 [T1]
VBW 3 MHz 57.95 dBuVv/ " VBW 10 MHz 47.31 dBuv/ n
Ref 70 dBuv/m Att 10 dB SWT 2.5 ms 2.258278846 GHz Ref 70 dBuv/im Att  10dB SWT 2.5 ms 2.258198718 GHz
70 70
[ A LA

20

Center 2.259 GHz 5 MHz/ Span 50 MHz

Date: 3.0CT.2023 12:44:29

Spurious 2238 MHz, HP, Pk

L TRLE A L

L \1 4 ) 4 I

T L s T T T

20

Center 2.259 GHz 5 MHz/ Span 50 MHz

Date: 3.0CT.2023 12:45:34

Av
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IC: 2461N-XV2EA2797

Date: 3.0CT.2023 13:11:30

Spurious 2971 MHz, HP, Pk
Not in a Restricted Band

® RBW 1 MHz Marker 1[T1] ® RBW 1 MHz Marker 1 [T1]
VBW 3 MHz 81 dBuv/ n VBW 10 MHz 41.69 dBuv/ n
Ref 70 dBuv/m Att 10 dB SWT 20 ms 4.978342949 GHz Ref 70 dBuv/im Att  10dB SWT 20 ms 4.984352564 GHz
70 70
[ A LA
. ror
/J«MAM RN PR S m‘ ;
Ps
!
WWWWMM
(Y A M WWW
20 2
Center 4.989 GHz 5 MHz/ Span 50 MHz Center 4.989 GHz 5 MHz/ Span 50 MHz
Date: 3.0CT.2023 12:53:10 Date: 3.0CT.2023 12:53:47
Spurious 4989 MHz, HP, Pk Av
® RBW 1 MHz Marker 1[T1] ® RBW 1 MHz Marker 1[T1]
VBW 3 MHz 65.49 By " VBW 3 MHz 65.13 dBV/ n
Ref 75 dBuv/m Att 10 dB SWT 2.5 ms Ref 75 dBuv/im Att  10dB SWT 20 ms 5.927298077 GHz
75 75
L [ A L LA
TP ) T PX .
MAXH] 4 IMAXH Y
/ e R S S v S
\ ror
.
/ \ \\ F
/y A G ]
n Il C
AR
25 2
Center 2.971 GHz 3 MHz/ Span 30 MHz Center 5.941 GHz 5 MHz/ Span 50 MHz

Date: 3.0CT.2023 13:03:50

Spurious 5941 MHz, HP, Pk
Not in a Restricted Band
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IC: 2461N-XV2EA2797

4 Measurement Uncertainty

Measurement Uncertainty Values
Test Item Uncertainty
Output Power +0.5 dB
Power Spectral Density +0.5dB
Out of Band Emissions, Conducted <3.6 GHz +0.6 dB
> 3.6 GHz 0.9 dB
Spurious Emissions, Radiated <1GHz +2.5dB
>1 GHz +2.2dB
Emission Bandwidth +4 %
Power Line Conducted Emissions +2.9/-4.1dB
Spectrum Mask Measurements Frequency +5 %
Amplitude +1.0dB
Frequency Error +0.6 ppm
Temperature Uncertainty +1°C

All uncertainty values are expanded standard uncertainty to give a confidence level of 95%, based on coverage factor k=2
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LIST OF TEST EQUIPMENT

To facilitate inclusion on each page of the test equipment used for related tests, each item of test equipment and ancillaries are
identified (numbered) by the Test Laboratory.

5

TEST REPORT

FCC Part 15.407
REP018372B

FCC ID: LDKXV2EA2797
IC: 2461N-XV2EA2797

No. Model number Description Manufacturer Ref. no. Cal. date Cal. Due
1 FSW43 Spectrum Analyzer Rohde & Schwarz LR 1690 2023-01 2024-01
2 ESU40 Measuring Receiver Rohde & Schwarz LR 1639 2023-01 2024-01
3 L01G18G1 LowPass Filter (1 GHz) Microwave Circuits LR 1768 cou
4 VULB 9163 BiLog Antenna Schwarzbech LR 1616 2021-05 2024-05
5 317 Preamplifier Sonoma Inst. LR 1687 2023-08 2024-08
6 8449A Pre-amplifier Hewlett Packard LR 1322 2023-08 2024-08
7 3115 Horn Antenna EMCO LR 1226 2022-11 2027-11
8 3117-PA Horn Antenna +PreAmp EMCO LR 1717 2023-08 2024-08
9 Model 638 Antenna Horn Narda LR 1480 N/A
10 N0452501 BandStop Filter (5.3 GHz) Microwave Circuits LR 1775 Ccou
11 N0555983 BandStop Filter (5.5 GHz) Microwave Circuits LR 1774 cou
12 N0257881 BandStop Filter (5.8 GHz) Microwave Circuits LR 1764 cou
13 Model 87 V Multimeter Fluke LR 1600 2022-03 2024-03
14 6812B AC Power Source Agilent LR 1515 2022-11 2024-11
15 ENV216 Two Line V-Network Rohde & Schwarz LR 1665 2021-12 2023-12
16 ESCI3 Measuring Receiver Rohde & Schwarz N-4259 2023-11 2025-11
17 Model V637 Horn Antenna Narda LR 099 N/A
18 JS4-20004000 Preamplifier Miteq LR 1591 2022-09 2023-09

2023-12 2024-12
19 ST18/SMA/N/36 RF Cable Suhner LR 1627 cou
20 ST18/SMA/N/36 RF Cable Suhner LR 1627 cou
21 SF102/1000MM RF Cable Suhner SN 50113/2 cou
22 SF102/2000MM RF Cable Suhner SN 500100/2 cou

Note: COU - calibrate on use; N/A — Not Applicable

The software listed below has been used for one or more tests.

No. Manufacturer Name Version Comment
1 Rohde & Schwarz EMC32 10.50.40 EMC test software
2 Nemko AS RSPlot 1.0.8.0 Screen capture from R&S Spectrum Analyzers
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6 BLOCK DIAGRAM

6.1 Power Line Conducted Emission

TEST REPORT

FCC Part 15.407
REP018372B

FCC ID: LDKXV2EA2797
IC: 2461N-XV2EA2797

Shielded Room

EUT LISN Test Receiver
6.2 Conducted Tests
1
0dB Spectrum
EUT —
Analyzer

This test set-up is used for all Conducted tests. For the Frequency Stability test the EUT was placed in a climatic

chamber.
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- IC: 2461N-XV2EA2797

6.3 Test Site Radiated Emission

Anechoic Chamber

Antenna /

H=1-4m

EUT

Non-conducting
support on Turntable,
H=0.8m Ground Plane

Test Receiver

Shielded Room

This test setup is used for all radiated emissions tests. Measuring distance is 3m for all frequencies.

Emissions above 1 GHz are measured with a Spectrum Analyzer and Horn Antenna.

All measurements at 1GHz and above were performed with turntable height 1.5m and with the ground plane covered by absorbers.

A pre-amplifier is used for all measurements, and High-Pass filter is used for all harmonics.
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